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1. TEST REPORT CERTIFICATION

Applicant D-Link Co.
Address No0.289,Sinhu 3rd Rd.,Neihu District, Taipei City

114, Taiwan,R.0.C
Equipment Under Test ~ Wireless 108G Exterior Access Point with PoE

Model DAP-3220
Trade Name D-Link
Tested Date June 27 ~ November 28, 2007

APPLICABLE STANDARD

STANDARD TEST RESULT

FCC Part 15 Subpart C:2006 AND

No non-compliance noted
ANSI C63.4:2003

Approved by: Reviewed by:

% B

S.B.Lu
Assistant Manager of Hsinchu Labo
Compliance Certification Services Inc.

éﬂ Engmeer of Hsinchu Laboratory
mpliance Certification Services Inc.

WE HEREBY CERTIFY THAT: The measurements shown in the attachment were made in
accordance with the procedures indicated, and the energy emitted by the equipment was found to be
within the limits applicable. We assume full responsibility for the accuracy and completeness of these
measurements and vouch for the qualifications of all persons taking them.
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name

Wireless 108G Exterior Access Point with PoE

Model Number

DAP-3220

Frequency Range

IEEE 802.11b/g : 2412MHz to 2462MHz
IEEE 802.11g Turbo mode : 2437MHz

Transmit Power
(ERP)

IEEE 802.11b : 19.89dBm
IEEE 802.11g : 19.33dBm
IEEE 802.11g Turbo : 17.75dBm

Channel Spacing

IEEE 802.11b/g : 5MHz

Channel Number

IEEE 802.11b/g : 11 Channels
IEEE 802.11g Turbo mode : 1 Channels

Transmit Data Rate

IEEE 802.11b : 11, 5.5, 2, 1Mbps
IEEE 802.119 : 54, 48, 36, 24, 18, 12, 9, 6, 5.5, 2, 1Mbps
IEEE 802.11g Turbo mode : 108, 96, 72, 48, 36, 24, 18, 12, 11, 5.5, 2, 1Mbps

Type of Modulation

|EEE 802.11b: DSSS (CCK, DQPSK, DBPSK)
|EEE 802.11g: DSSS (CCK, DQPSK, DBPSK)
OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Selection

by software / firmware

Antenna Type

Internal Antenna:
Antenna(1) : Directional Patch antenna, Antenna Gain : 9dBi at 2.4GHz

WHA-YU Model:C037-540814-A Connector type: RA MMCX Plug
External Antenna:
Antenna(2) : Pico Cell Patch antenna, Antenna Gain : 8.5dBi at 2.4GHz

D-Link Model:ANT24-0801 Connector type: N - female
Antenna(3) : GP antenna, Antenna Gain : 15dBi at 2.4GHz

D-Link Model: ANT24-1500 Connector type: N - female
Antenna(4) : Outdoor Grid , Conner antenna, Antenna Gain : 21dBi at 2.4GHz

D-Link Model: ANT24-2100 Connector type: N - female

Power Source

48VDC (From Power Adapter / Power over Ethernet, POE)

Note

Atheros RF Module Model:AR2112A + AR2313A
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Power Adapter
No. | Manufacturer Model No. Serial No. Input Power Output Power
Bothhand 100~240VAC,
1 Enterprise Inc. SA06-20S48-V | R00071000037 50~60Hz, 0.6A 48VDC,0.4A
Remark:

1. The sample selected for test was engineering sample that approximated to production product and
was provided by manufacturer.

2. This submittal(s) (test report) is intended for FCC ID: KA2AP3220A1 filing to comply with
Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
3. For more details, please refer to the User’s manual of the EUT.

3. DESCRIPTION OF TEST MODES

The EUT is an 802.11b/g transceiver in access point form factor.
The EUT is an fixed, point-to-point operations.

The RF chipset is manufactured by Atheros Communications, Inc.
The following test mode(s) were scanned during the preliminary test.

2.4GHz use antenna list:

Antenna Antenna Collocate
Type. gain Cable type

Antenna | Antenna Model | Manufacturer

1 |c037-540814-A| WHA-YU Directional Panel | ¢ ;5.
Antenna, Patch

E124763 ULA198 -

Directional Panel 0.74m, E124763
2 ANT24-0801 D-Link Antenna, 8.5 dBi ULA198 - 8.6m,
Pico Cell Patch E124763 ULA198 -
15.1m
.. . E124763 ULA198 -
3 ANT24-1500 D-Link PO”‘I”"A:Dt"eCt'O”""Glp 15dBi | 8.6m, E124763
anef Antenna, ULA198 - 15.1m
i Directional Antenna, | E124763 ULA19S -
4 ANT24-2100 D-Link Outdoor Grid, Conner 21 dBi 15.1m
2.4GHz use antenna extended cable list:
Extended i
Extended Cable Model Manufacturer Length AL &L
Cable 2.4GHz
1 E124763 ULA198 - 0.74m SmartAnt Telecom Co., Ltd. 0.74m -0.987 dB
2 E124763 ULA198 - 8.6m SmartAnt Telecom Co., Ltd. 8.6m -7.565 dB
3 E124763 ULA198 - 15.1m SmartAnt Telecom Co., Ltd. 15.1m -13.450 dB

After evaluated the samples, for modes (worst case) are chosen as a representative.
After the preliminary scan, we found the following test mode(s) producing the highest emission level.

Mode (s): WHA-YU Model: C037-540814-A (Internal Antenna)

Mode (s): D-Link Model:ANT24-0801 8.5dBi + SmartAnt E124763 ULA198 - 0.74m cable.
Mode (s): D-Link Model:ANT24-1500 15dBi + SmartAnt E124763 ULA198 - 8.6m cable.
Mode (s): D-Link Model:ANT24-2100 21dBi + SmartAnt 124763 ULA198 - 15.1m cable.
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IEEE 802.11 b/g mode

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 11Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11g Turbo mode

The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)

Middle 2437

IEEE 802.11¢g turbo mode : 12Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the

investigations by measuring the PSD, peak power and average power across all the data rates,
bandwidths, modulations and spatial stream modes.

4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC

CRF 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.
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5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Rm.258, Bldg.17, NO.195, Sec. 4, Chung Hsing Rd., Chu-Tung Chen. Hsin-Chu,

Taiwan 310 R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4
and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn.
Spectrum analyzers with preselectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of accreditation
under Lab Code: 200118-0 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or imply
product endorsement by NVLAP or any agency of the US Government. In addition, the test
facilities are listed with Federal Communications Commission (registration no: 90585 and
90584).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS
Country | Agency Scope of Accreditation Logo
EN 55014-1, AS/NZS 1044, CNS 13783-1,
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, NV&@ Y
USA NVLAP [EN 61000-3-2, EN 61000-3-3, ANSI C63.4, %UP
ASINZS CISPR 22, AS/INZS 3548, IEC 200118-0
61000-4-2/3/4/5/6/8/11
3/10 meter Open Area Test Sites to perform FCC c
USA FCC
Part 15/18 measurements
90585, 90584
3/10 meter Open Area Test Sites to perform VCCI
Japan VCCI .
conducted/radiated measurements R-1229/1189
C-1250/1294
FCC Method-47 CFR Part 15 Subpart C,D,E
CISPR 11, FCC METHOD-47 CFR Part 18, EN :
55011, CNS 13803, CISPR 13, CNS 13439, FCC TAF
Taiwan TAF  [Method-47 CFR Part 15 Subpart B, CISPR 14-1, S
EN 55014'1, CNS 13783‘1, EN 55015, CNS Testing Laboratory
14115, CISPR 22, EN 55022, VCCI CNS 0240
13438, EN 61000-4-2/3/4/5/6/8/11
%
&/
Taiwan | Bsmi | CNS 13803, CNS 13438, CNS 13439, SL2-1S-E-0002
CNS 13783-1, CNS 14115 SL2-IN-E-0002
SL2-A1-E-0002
SL2-R1-E-0002
SL2-R2-E-0002
SL2-L1-E-0002
=1
Canada | MUY | pss GEN Issue 2 Canadi
Canada IC 4417-1

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency

of the US Government.
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 26.5 GHz +/-3.2dB
Power Line Conducted Emission +/-2.1dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST
SUPPORT EQUIPMENT
No. Product Manufacturer Model No. Serial No. FCC ID
1 Notebook PC DELL Latitude D610 | CN-0XD762-48643-637-1743 | E2K24BNHM
2 Notebook PC DELL Latitude D610 | CN-0C4708-48643-625-5565 | E2K24BNHM

SETUP DIAGRAM FOR TESTS

EUT & peripherals setup diagram is shown in appendix setup photos.

EUT OPERATING CONDITION
1.Set up all computers like the setup diagram.
2.The “Atheros Radio Test <ART> Revision 4.8 BUILD #5” software was used for testing.

TX Mode:
= Tx Data Rate: 11Mbps long (IEEE 802.11b mode)
6Mbps (IEEE 802.11g mode)
12Mbps (IEEE 802.11Turbo g mode)
= Toggle output mode = TX99
Target Power : IEEE 802.11b mode Channel Low (2412MHz) = 16
IEEE 802.11b mode Channel Middle (2437MHz) = 18
IEEE 802.11b mode Channel High (2462MHz) = 18
Target Power : IEEE 802.11g mode Channel Low (2412MHz) = 13
IEEE 802.11g mode Channel Middle (2437MHz) = 18
IEEE 802.11g mode Channel High (2462MHz) = 16
= *“b* =>Toggle turbo mode
Target Power : IEEE 802.11 g Turbo mode Channel Middle (2437MHz) = 16

RX Mode Continuous RF <R>eceive mode

3. All of the function are under run.
4, Start test.

For Normal operating :

Set up all computers like the setup diagram.

All of the function are under run.

Notebook PC (1) ping 192.168.0.100 -t to Notebook PC (2) .
Notebook PC (2) ping 192.168.0.200 —t to Notebook PC (1).
Notebook PC (1) (2) ping 192.168.0.50 —t to eut.

Start test.

IS
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8. APPLICABLE LIMITS AND TEST RESULTS
8.1 6dB BANDWIDTH

LIMIT

8 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer. The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus
6dB.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b mode

Channel Frequency | 6dB Bandwidth Minimum Limit i
Channel Pass / Fail
(MHz2) (kHz) (kHz)
Low 2412 12150 500 PASS
Middle 2437 12550 500 PASS
High 2462 11350 500 PASS
IEEE 802.11g mode
Channel Frequency | 6dB Bandwidth | Minimum Limit :
Channel Pass / Fall
(MHz) (kHz) (kHz)
Low 2412 16350 500 PASS
Middle Base mode 2437 16400 500 PASS
High 2462 16150 500 PASS
Middle | Turbo mode | 2437 31300 500 PASS
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6dB BANDWIDTH (802.11b MODE)

CH Low ( 802.11b MODE)

% Agilent 13:49:57 Mov 24, 2067 R T
6dE BH, b Mode Low Ch. a Mkrl 12,15 MHz

Ref 20 dBm Atten 2@ dB -1.83 dB
#Peak

Log
18

dBs/ ' .
Offst 0, A >

11.5 ﬁ’ﬂ '\N
dB

Dl /P" \
-89

dBm
LgAvy

T oo

£t
FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11b MODE)

% Agilent 13:29:32 Mav 24, 2067 R T
GdE BH, b Mode Mid Ch. a Mkrl 12.55 MHz

Ref 28 dBm Atten 28 dB B.15 4B
#Peak

Log
18

dB/ iR hhyﬂﬂnﬂumthﬁﬂw 1
Offst bl .
1.5 #W

dB ‘

DI /" \
8.1

dBm
LaAy

V1 g2 u#wFW# { \ﬁ”ﬁuﬂwwmmhg

$3 FC ' "

Al
gcpy: [ T
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BH 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE)

- Agilent 13:38:52 Nov 24, 20807 R T
6dB BH, b Mode High Ch. a Mkrl 11.35 MHz

Ref 28 dBm Atten 28 dB -B.81 dB
#Peak

Log
14

dB/ 28 b :
Offst 1

115 F‘,J'" ”'\
dB

DI ! 'y
0.7

dBm
LagAy J

sl | \mwm

53 FC 'I NM i f

£cfy: [ it

FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11g MODE)
CH Low ( 802.11g MODE)
% Agilent 13:56:18 Noy 24, 2067 R T

6dB BH, g Mode Low Ch.
Ref 26 dBm

Atten 28 dB

a Mkrl 16.33 MHz
-1.16 dB

#Peak
Log

1@
dB/

Offst
11.5

dB

i e

D
-5.2

dBm

LgAvy
Vi s2

53 FC

-

Wﬂ..

£t
FTun

Swp

Center 2,412 8
#Res B 100 kHz

GHz

#UEW 308 kHz

Span 58 MHz
Sweep 20 ms (1081 pts)

6dB BH, g Mode Mid Ch.
Ref 26 dBm

CH Mid ( 802.11g MODE)

#% Agilent 14:13:14 Now 24, 2067

Atten 28 dB

R

T
a Mkrl 16.48 MHz
8.55 dB

#Peak
Log

18
dB/
Offst

11.5
dB

1]
-1.a

dBm
LaAy

LIy

V1 g2

$3 FC Wﬁh

E£0f):
FTun

Swp

Center 2,437 @
#Res BW 160 kHz

5Hz

#YEBH 300 kHz

Span 58 MHz
Sweep 20 ms (1881 pts)




Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 16 of 173

CH High ( 802.11g MODE)

- Agilent 14:05:45 Nov 24, 2007 R T
6dB BH, g Mode High Ch. a Mkrl 16,15 MHz

Ref 28 dBm Atten 28 dB 1.83 dB
#Paak
Log
14
dB/
Offst LRt I i

11.5 T W
3 ] x
ngf;nu JM i HMJ

VL $2 M | II\M'MJ.A
$3 FC i

£ |
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11g Turbo MODE)

CH Mid ( 802.11g Turbo MODE)

- Agilent 14:20:38 Nov 24, 2007 R T
6dB BH, g turbo Mode Mid Ch. a Mkrl 31.38 MHz

Ref 28 dBm Atten 28 dB —-.68 JdB
#Peak
Log
18
dB/ L
Offst < lL.l!I.il .u% Tkt ! P—— "

11.5 VR UL A Wy
dB

DI Jﬂ | ],\
aé.fﬂ VW |
Lgf;nu M Ml

et

V1 82
33 FC

£
FTun
Swp

Center 2.437 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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8.2 99% BANDWIDTH

LIMIT

None; for reporting purposes only.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : The minimum span to fully display the emission and approximately 20dB below peak level.
RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the data
points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.

4. The 99% BW is the bandwidth between the right and left markers.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b MODE

Channel Channel Frequency 99% Occupied power bandwidth
(MHz) (MHz)
Low 2412 15.59
Middle 2437 15.14
High 2462 15.15
IEEE 802.11g MODE
Channel Channel Frequency 99% Occupied power bandwidth
(MHz) (MHz)
Low 2412 16.48
Middle Base mode 2437 16.50
High 2462 16.46
Middle Turbo mode 2437 32.95
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99% BANDWIDTH (802.11b MODE)

CH Low ( 802.11b MODE )

¥ Agilent 13:51:05 MNov 24, 2007 R T
99% BW, b Mode Law Ch.

Ref 20 dBm Atten 28 dB

#5amp
Log
18
dB/
Dffst T '
11.5 H |
dB

| T o I
LgAw HAH |

ML S2 |
Center 2.412 00 GHz Span 58 MHz
#Res BH 160 kHz #BH 518 kHz Swesp 28 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
15.5938 MHz x dB  -26.00 dB

Transmit Freq Error  —43.691 kHz
% dB Bandwidth 18,860 MHz*

CH Mid ( 802.11b MODE )

W Agilent 13:31:24 Nov 24, 2007 R T
997 BH, b Mode Mid Ch.

Ref 26 dBm Atten 20 dB

#3amp
Log
14
dB/
Offst !

11.5
dB [
— iy whiy
Lgﬂu muyln T WI

ML 52

Center 2.437 08 GHz Span 58 MHz
#Res BH 160 kHz #UBH 510 khz Sweep 20 ms (1601 pts)
Occupied Bandwidth Occ BH % PWr  99.00 7

15.1441 MHz x dB  -26.00 dB

Transmit Fregq Error  -58.339 kHz
% dB Bandwidth 13,604 MHz*
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CH High ( 802.11b MODE )

#e Agilent 13:40:17 Nov 24, 2007 R T
99% BH, b Mode High Ch.

Ref 26 dBm Atten 20 dB

#Samp
Log
14
dB/
Offst

11.5
dB . ! 'Y‘

LoRw |

ML 32
Center 2.462 8@ GHz Span 58 MHz
#Res B 160 kHz #VBH 518 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
15.1504 MH=z x dB -26.09 dB

Transmit Freq Error  -28.998 kHz
% dB Bandwidth 18.198 MHz#*
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99% BANDWIDTH ( 802.11g MODE)

CH Low ( 802.11g MODE )

¥ Agilent 13:59:14 MNov 24, 2007 R T
99% BH, g Mode Low Ch.

Ref 20 dBm Atten 28 dB

#5amp
Log
18
dB/ ! i)
Dffst ' ' ' "
11.5 ff 1|“ f
dB y

LaPw [t i i u] |

ML S2 |
Center 2.412 00 GHz Span 58 MHz
#Res BH 180 kHz #BH 560 kHz Swesp 28 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
16.4799 MHz x dB -26.00 dB

Transmit Freq Error  74.181 kHz
% dB Bandwidth 19.926 MHz*

CH Mid ( 802.11g MODE )

W Agilent 14:14:86 MNov 24, 2007 R T
99% BH, g Mode Mid Ch,

Ref 20 dBm Atten 20 dB

#3amp
Log
18 ,
dB/ F W
Dffst l" ' N
11.5 Lt T
dB -

LogAw

ML 32
Center 2.437 08 GHz Span 58 MHz
#Res BH 180 kHz #BH 560 kHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % PWr  99.00 7
16.5006 MHz x dB  -26.00 dB

Transmit Freq Error  38.279 kHz
% dB Bandwidth 20,937 MHz*
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CH High ( 802.11g MODE )

¥ Agilent 14:06:34 Nov 24, 2007 R T
99% BH, g Mode High Ch.

Ref 26 dBm Atten 20 dB

#Samp
Log
14
dB/
Offst f '
11.5 :

dB

LgAw

ML 32
Center 2.462 8@ GHz Span 58 MHz
#Res B 180 kHz #\BH 560 kHz Sweep 20 ms (1891 prs)

Occupied Bandwidth Occ BH % Par  99.00 ¥
16.4618 MH=z x dB -26.09 dB

Transmit Freq Error  -28.835 kHz
% dB Bandwidth 22.380 MHz*
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99% BANDWIDTH (802.11g Turbo MODE)

CH Mid (802.11g Turbo MODE)

# Agilent 14:21:23 MNov 24, 2007 R T
997 BW, g turbo Mode Mid Ch.
Ref 26 dBm Atten 20 dB
#Samp
Log
L J S I Y B _
dB/ M o
Offst
11.5 Ii
dB Ll | T

LgAw

ML 32
Center 2.437 8@ GHz Span 58 MHz
#Res B 360 kHz #\BH 1.1 MHz Sweep 28 ms (1081 pts)

Occupied Bandwidth Occ BH % Par  99.00 ¥
32.9529 MHz % dB  -26.00 dB

Transmit Freq Error  15.119 kHz
% dB Bandwidth 39.627 MHz*
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8.3 MAXIMUM PEAK OUTPUT POWER
LIMIT

8§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator
shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section ,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER E4446A |MY433601.32 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : 1.5 times channel integration bandwidth.
RBW : 1IMHz
VBW : 3MHz
Detector : Peak
Sweep : Single trace
2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.
3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The peak output power is the channel power integrated over 99% bandwidth.
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Compliance Certification Services Inc.

TEST RESULTS

No non-compliance noted

The WHA-YU model:C037-540814-A maximum antenna gain is 9dBi. The limit is 29 dBm. (9dBi
- 6dBi = 3dB , that the directional gain of the antenna exceeds 6 dBi, reduced by 1 dB for every
3dB.)

The D-Link model:ANT24-0801 maximum antenna gain is 8.5dBi. The limit is 30 dBm. (8.5dBi -
6dBi = 2.5dB , that the directional gain of the antenna exceeds 6 dBi, reduced by 1 dB for every
3dB.)

The D-Link model: ANT24-1500 maximum antenna gain is 15dBi. The limit is 27 dBm. (15dBi —
6dBi = 9dB , that the directional gain of the antenna exceeds 6 dBi, reduced by 1 dB for every
3dB.)

The D-Link model:ANT24-2100 maximum antenna gain is 21dBi. The limit is 25 dBm. (21dBi —
6dBi = 15dB , that the directional gain of the antenna exceeds 6 dBi, reduced by 1 dB for every
3dB.)

IEEE 802.11b MODE

Channel Frequency Peak Power Peak Power Limit .
Channel (MH2) (dBm) (dBm) Pass / Fail
Low 2412 17.83 25 PASS
Middle 2437 19.05 25 PASS
High 2462 19.89 25 PASS
Remark:

1. At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g MODE

Channel Frequency Peak Power Peak Power Limit .

Channel (MH2) (dBm) (dBm) Pass / Fail
Low 2412 15.11 25 PASS
Middle |Base mode| 2437 19.33 25 PASS
High 2462 17.23 25 PASS
Middle | 1400 | 5437 17.75 25 PASS

mode
Remark:

1. At finial test to get the worst-case emission at 6Mbps.(for Base mode)
At finial test to get the worst-case emission at 12Mbps. (for Turbo mode)
2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM PEAK OUTPUT POWER (802.11b MODE)

CH Low ( 802.11b MODE)

¥ Agilent 13:51:32 MNov 24, 2007 R T
Peak Output Power (OTS), b Mode Low Ch,

Ref 20 dBm Atten 28 dB

#Peak | ‘

Log i T
18 i LYY
dB/
Dffst
11.5
dB L |

LgAw

Wl 32
Center 2.412 00 GHz Span 23.39 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

17.83 dBm /155840 MHz -54.18 dBm/Hz

CH Mid ( 802.11b MODE)

W Agilent 13:31:54 Nov 24, 2007 R T
Peak Output Power (DTS, b Mode Mid Ch.

Ref 20 dBm Atten 20 dB

#Peak | J |

LDQ i PR R VI W e o | N T O MR T

18 1 uo
dB/
Dffst
11.5 4 —
dB '

LogAw

W1 32
Center 2.437 08 GHz Span 22.72 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

18.05 dBm /15.144@ MHz -52.75 dBm/Hz
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CH High ( 802.11b MODE)

e Agilent 13:40:36 Now 24, 2007 R T
Peak Output Power (OTS), b Mode High Ch.

Ref 26 dBm Atten 20 dB

#Peak | |

Log At At
14
dB/
Offst
11.5
dB

LgAw

Wl 32
Center 2.462 8@ GHz Span 22,73 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

18.89 dBm /15.1500 MHz -51.91 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11g MODE)

CH Low ( 802.11g MODE)
¥ Agilent 13:59:42 MNov 24, 2007 R T
Peak Output Power (OTS), g Mode Low Ch,
Ref 20 dBm Atten 28 dB
#Peak
Log
18 Attty
dB/
Dffst |
11.5
dB
LgAw
Wl 32
Center 2.412 00 GHz Span 24.72 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1881 pts)
Channel Power Power Spectral Density
15.11 dBm /16.4800 MHz -57.06 dBm/Hz
CH Mid ( 802.11g MODE)
W Agilent 14:14:24 Nov 24, 2007 R T
Peak Output Power (OTS), g Mode Mid Ch.
Ref 20 dBm Atten 20 dB
eah o ]
Log i
18 . .
e/ | . [T l T /|
Dffst
11.5
dB i
LogAw
Wl 52
Center 2.437 08 GHz Span 24.75 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1801 pts)
Channel Power Power Spectral Density
19.33 dBm /16.5010 MHz -52.84 dBm/Hz
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CH High (802.11g MODE)

#e Agilent 14:07:07 Nov 24, 2007 R T
Peak Output Power (OTS), o Mode High Ch.
Ref 20 dBm Atten 26 dB
#Peak | | |
Log
0 Wm | gy
dB/ 1 ,
Dffst '
11.5
dB

i
T

LgAw
Wl 32
Center 2.462 8@ GHz Span 24.69 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1081 pts)

Channel Power Power Spectral Density

17.23 dBm /16.4610 MHz -54.93 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11g Turbo MODE)

CH Mid (802.11g Turbo MODE)

#e Agilent 14:22:46 Nov 24, 2007 R T
Peak Output Power (DTS), g turbo Mode Mid Ch

Ref 26 dBm Atten 20 dB

#Peak
Log
14 ' gl ALJP LA,
dB/
Offst
11.5 T, T LIg petoh Loy ) -
dB i, I L

LgAw

Wl 32
Center 2.437 8@ GHz Span 49.43 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (1801 pts)

Channel Power Power Spectral Density

17.75 dBm /32.8530 MHz -57.43 dBm/Hz
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8.4 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
theenvironment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range

Electric Field

Magnetic Field

Power Density

Average Time

(MHz) Strength (V/m) | Strength (A/m) (mW/cm?)
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 -- -- 5 6
B) Limits for General Population / Uncontrol Exposures
300-1,500 -- -- F/1500 6
1,500-100,000 -- -- 1 30

CALCULATIONS

Given E =

Where

AJ30xPxG & S

d

Power in Watts

E2

3770
E = Field strength in Volts / meter
P=

G = Numeric antenna gain

d = Distance in meters

S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the
remaining variables yields:

_30xPxG

Changing to units of mW and cm, using:

3770d?

P (mW) =P (W) /1000 and
d (cm) =d(m)/ 100

Yields

Where

S__sox(Plloooy<G

d=
P=

3770 (d /100

Distance in cm

Power in mW

=0.0796 x

PxG

d2

G = Numeric antenna gain

S = Power density in mW / cm?
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LIMIT

Power Density Limit, S=1.0mW/cm?

TEST RESULTS

No non-compliance noted

The WHA-YU model:C037-540814-A maximum antenna gain is 9dBi.

:éllglr?tlijg?] Output Antenna  |Power Density| Power Density
Mode dFi)stance Power Gain Limit at 20cm
(cm) (dBm) (dBi) (mW/cm?) (mW/cm?)
IEEE 802.11b 20.0 19.89 9 1.00 0.154074
IEEE 802.11¢ 20.0 19.33 9 1.00 0.135435
The D-Link model:ANT24-0801 maximum antenna gain is 8.5dBi.
Minimum Outout Antenna Antenna Input Power Power
separation P Cable loss . Power to | Density | Density
Mode . Power . Gain .
distance (dBm) attenuation (dBi) Antenna Limit at 20cm
(cm) (dB) (dBm) | (mW/cm?)|(mW/cm?)
IEEE 802.11b 20.0 19.89 0.987 8.5 18.90 1.00 0.109328
IEEE 802.11¢ 20.0 19.33 0.987 8.5 18.34 1.00 0.096101
The D-Link model:ANT24-1500 maximum antenna gain is 15dBi.
Minimum Outout Antenna Antenna Input Power Power
separation P Cable loss . Power to | Density | Density
Mode di Power . Gain .
istance (dBm) attenuation (dBi) Antenna Limit at 20cm
(cm) (dB) (dBm) [(mW/cm?)|(mW/cm?)
IEEE 802.11b 20.0 19.89 7.565 15 12.33 1.00 0.107580
IEEE 802.11g 20.0 19.33 7.565 15 11.77 1.00 0.094565
The D-Link model:ANT24-2100 maximum antenna gain is 21dBi.
Minimum Outout Antenna Antenna Input Power Power
separation P Cable loss . Power to | Density | Density
Mode di Power . Gain -
istance (dBm) attenuation (dBi) Antenna | Limit at 20cm
(cm) (dB) (dBm) |(mW/cm?)|(mW/cm?)
IEEE 802.11b 20.0 19.89 13.450 21 6.44 1.00 0.110339
IEEE 802.11¢ 20.0 19.33 13.450 21 5.88 1.00 0.096991

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm?even if the
calculation indicates that the power density would be larger.
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8.5 AVERAGE POWER
LIMIT

None; for reporting purposes only.

TEST EQUIPMENT

Description & Manufacturer | Model No. Serial No. Date of Calibration
ANRITSU ML2487A 6K00001783
POWER METER MAL2491A 030982 March 06, 2007
TEST SETUP
POWER
EUT METER

TEST PROCEDURE

The transmitter output is connected to a power meter.
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TEST RESULTS

No non-compliance noted

IEEE 802.11b MODE

Channel Frequency Average Power Output
Channel
(MHz2) (dBm)
Low 2412 15.56
Middle 2437 16.63
High 2462 17.40

Remark:

1. At finial test to get the worst-case emission at 11Mbps.
2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g MODE

Channel Frequency Average Power Output
Channel
(MH2) (dBm)
Low 2412 12.74
Middle Base mode 2437 16.60
High 2462 14.46
Middle Turbo mode 2437 15.12

Remark:

1. At finial test to get the worst-case emission at 6Mbps.(for Base mode)
At finial test to get the worst-case emission at 12Mbps. (for Turbo mode)

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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8.6 POWER SPECTRAL DENSITY
LIMIT

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any
time interval of continuous transmission.

TEST EQUIPMENT

Description & Manufacturer Model No. | Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 | 835253/002 October 25, 2007
AGILENT SPECTRUM ANALYZER | E4446A |MY433601.32 June 06, 2007
TEST SETUP
SPECTRUM
EUT ANALYZER

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the
fundamental frequency was measured with the spectrum analyzer using RBW 3KHz and

VBW RBW, set sweep time span /3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in the
spectrum analyzer.
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TEST RESULTS
No non-compliance noted
IEEE 802.11b MODE
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fail
(MHz) BW (dBm) (dBm)
Low 2412 -8.47 8 PASS
Middle 2437 -7.06 8 PASS
High 2462 -5.31 8 PASS
Remark:
1. At finial test to get the worst-case emission at 11Mbps.
2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11g MODE
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz Limit Pass / Fall
(MHz) BW (dBm) (dBm)
Low 2412 -10.76 8 PASS
. Base
Middle mode 2437 -6.00 8 PASS
High 2462 -8.41 8 PASS
Middle | 19400 | 2437 9.70 8 PASS
mode
Remark:

1. At finial test to get the worst-case emission at 6Mbps. (for Base mode)
At finial test to get the worst-case emission at 12Mbps. (for Turbo mode)

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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POWER SPECTRAL DENSITY ( IEEE 802.11b MODE)

CH Low (802.11b MODE)
% Aglent 12:48:41 Nov 24, 2007 R T

Péak Power Spectral Density, b Mode Low Ch, Mkrl 2411 776 4 GHz

Ref 20 dBm Atten 28 dB -5.47 dBm
#Peak
Log
18
dB/
Dffst
11.5 1

ng PR (e VAL SO T Y AW RPYARY (7 VY Y N N e Y

5.0
dBm

LgAw

W1 52
53 FS

£
f>hak
Swp

Center 2.411 798 & GHz Span 388 kHz
#Res BH 3 kHz #YBW 18 kHz #Sweep 100 5 (1681 prs)

CH Mid ( 802.11b MODE)

W Agilent 13:35:88 Nov 24, 2007 R T
Peak Power Spectral Density, b Mode Mid Ch, Mkrl 2437 767 G GHz

Ref 26 dBm Atten 20 dB —-7.05 dBm
#Peak
Log
14
dB/
Offst
11.5 5

dB - R

R A A WL e A W LT T e
3.0
dBm
LogAw

W1l 52
33 FS

£
5k
Swip

Center 2.437 788 @ GHz Span 300 kHz
#Fes BH 3 kHz #\BEH 18 kHz #Syeep 100 5 (1001 pts)
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CH High ( 802.11b MODE)
#e Agilent 13:45:23 Nov 24, 2007 R T
Peak Power Spectral Density, b Mode High Ch. Mkrl 2.462 818 2 GHz
Ref 26 dBm Atten 20 dB -5.31 dBm
#Peak
Log
14
dB/
Offst 1
11.5
dB PIANEN ’ il 4
o K ST Y s O PR e L
8.0
dBm

LgAw

IRCNLY, e

Rl R L et e AT, R

Wl 32
3RS

£t
Gk
Swp

Center 2.462 006 & GHz Span 300 kHz
#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)
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POWER SPECTRAL DENSITY ( IEEE 802.11g MODE)

CH Low ( 802.11g MODE)
s Agilent 14:62:47 Nov 24, 2067 R T

Peak Power Spectral Density, g Mode Low Ch. Mkrl 2412 811 4 GHz
Ref 20 dBm Atten 28 dB -10.76 dBm
#Peak
Log
18
dB/
Dffst
11.5
dB

ol
5.0

{3

W1 52
53 FS

£
f>hak
Swp

Center 2.412 088 & GHz Span 388 kHz
#Res BH 3 kHz #YBW 18 kHz #Sweep 100 5 (1681 prs)

CH Mid (802.11g MODE)
% Agilent 14:17:11 MNov 24, 2007 R T
Peak Power Spectral Density, g Mode Mid Ch, Mkrl 2437 818 & GHz
Ref 26 dBm Atten 20 dB —6.00 dBm
#Peak
Log
14
dB/
Offst
11.5
dB

ol

8@ LN il alL frabi i - o ALl m“&m
dBrm R s | AT Y S W g A e

LogAw

[————1
-
[

W1l 52
33 FS

£
5k
Swip

Center 2.437 988 & GHz Span 300 kHz
#Fes BH 3 kHz #\BEH 18 kHz #Syeep 100 5 (1001 pts)
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CH High ( 802.11g MODE)
#e Agilent 14:10:03 Nov 24, 2007 R T
Peak Power Spectral Density, g Mode High Ch. Mkrl 2.462 811 1 GHz
Ref 26 dBm Atten 20 dB -8.41 dBm
#Peak
Log
14
dB/
Offst
11.5
dB
ol
8.0 -
dBrm thkﬁw““”“ww“«wwwfﬂﬂ“nukfﬂka”“fiwﬂﬂW“J &fvxmnhfw“ﬂf“bmqfwruﬂuﬂvwﬂJ\«ﬁHMf\”\d'
LgAw

F— |
[

Wl 32
3RS

£t
Gk
Swp

Center 2.462 006 & GHz Span 300 kHz
#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)
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POWER SPECTRAL DENSITY (802.11g Turbo MODE)

CH Mid (802.11g Turbo MODE)

e Agilent 14:27:35 Nov 24, 2007 R T
PeakPowerSpectralDensity,y turboModeMid Ch. Mkrl 2.437 818 5 GHz
Ref 26 dBm Atten 20 dB -3.70 dBm
#Peak
Log
14
dB/
Offst
11.5
dB
ol
8.0
dBm

LgAw

-

Wl 32
3RS

£t
Gk
Swp

Center 2.437 808 & GHz Span 300 kHz
#fes BH 3 kHz #\EH 18 kHz #Syeep 100 5 (1001 pts)
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8.7 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the and that contains
the highest level of the desired power, based on either an RF conducted or a radiated measurement.
Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in § 15.205(a), must also comply with the
radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

TEST PROCEDURE
The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is set to
100 kHz. The video bandwidth is set to 300 kHz.

The spectrum from 30 MHz to 26.5 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

TEST SETUP

SPECT RUM
EUT HNALYZER

TEST RESULTS
No non-compliance noted
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
( IEEE 802.11b MODE)

CH Low (30MHz~26GHz) ( 802.11b MODE)
W Agilent 12:50:50 MNov 24, 2007 R T
Spurious, b Mode Low Ch, Mkrl 2.41 GHz
Ref 26 dBm Atten 20 dB 4,18 dBm
#Peak
Log 1
10 9
dB/
Offst
11.5
dB
Dl Z
-13.4 .
dB
Lg;"U J M‘.-,,ﬁ. _MMWWWWWMNW
V1 52
Start 3@ MHz Stop 26,88 GHz
#Res BHW 108 kHz #\VBH 300 kHz Sweep 2.482 5 (1001 pts)
Marker Trace Type ® Axiz Amplitude
1 1 Freg 2.41 GHz 4,168 dBm
2 1 Freg 1.74 GHz -42.96 dBm
2 1 Freg 2.68 GHz -47.74 dBm
4 1 Freg 4,83 GHz -54.62 dBm
CH Mid (30MHz~26GHz) ( 802.11b MODE)
3 Agilent 13:37:33 MNov 24, 2007 R T
Spurious, b Mode Mid Ch. Mkrl 2.44 GHz
Ref 28 dBm Atten 20 dB 5.83 dBm
#Peak
Log <i>
18
dB/
Offst
11.5
dB
] 2
-11.9 4
dBm m e o
LQHU S Ilj Hivute b .IWWMWM T
V1 32
Start 30 MHz Stop 26.88 GHz
#Res BH 100 kHz #UBH 308 kHz Sweep 2,482 5 (1081 pts)
Markar Trace Typa H Auiz Amplituda
1 (&5 Freg 2.44 GHz 5.83 dBm
2 (&) Frag 1.77 GH=z -43.45 dBm
3 (&) Frag 2.68 GH=z -49.71 dBm
4 1 Freg 14.E5 GHz -51.31 dBm
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CH High (30MHz~26GHz) ( 802.11b MODE)
#e Agilent 13:47:31 Nov 24, 2007 R T
Spurious, b Mode High Ch. Mkrl 2.46 GHz
Ref 26 dBm Atten 20 dB 5.87 dBm
#Peak T
Log é
14
dB/
Offst
11.5
dB
Dl 2
aé&l 4 .
o
L ;ﬂ L i e et -
gny R ?
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz 5.87 dBm
2 1 Freg 1.868 GHz -43.67 dBm
2 1 Freg 2.68 GHz -4E.26 dBm
4 1 Freg 9.85 GHz -52.87 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(802.11g MODE)

CH Low (30MHz~26GHz) ( 802.11g MODE)

¥ Agilent 14:04:41 MNov 24, 2007 R T
Spurious, g Mode Low Ch, Mkrl 2.41 GHz
Ref 28 dBm Atten 28 dB 2,74 dBm
#Peak
Log
18 L
dB/
Offst
11.5
dB
1] 2
aElg9.2 L
m WWWWI
LaAv LR, Pt st 2] s A et kit
V1 s2
Start 38 MHz Stop 26.86 GHz
#Res BH 100 kHz #\/BH 3600 kHz Swesp 2.482 5 (1081 pts)
Marker Trace Type K RAxiz Amplitude
1 [ Freg 2.41 GH=z -2.74 dBm
2 (&) Frag 1.74 GHz -42.52 dBm
3 (&) Frag 2.68 GHz -46.38 dBm
E| (&) Frag 7.92 GHz -53.88 dBm

Spurious, o Mode Mid Ch.
Ref 26 dBm

Atten 20 dB

CH Mid (30MHz~26GHz) ( 802.11g MODE)
e Agilent 14:18:56 Nov 24, 2007

R T

Mkrl 2.44 GHz
3.37 dBm

#Peak

Log
14

S

dB/

I |

LoAv LY P, s P IO S adth

V1 352

Start 3@ MHz
#Res BH 180 kHz

#YBW 300 kHz

Sweep 2,482 5 (1081 pts)

Stop 26.88 GHz

Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.44 GHz 3.37 dBm
2 (&8 Freg 1.77 GHz -43.61 dBm
3 (&0 Freq 2.68 GHz -44,82 dBm
4 (&0 Freq 16.91 GHz -54.31 dBm
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CH High (30MHz~26GHz) ( 802.11g MODE)

e Agilent 14:11:57 Nov 24, 2007 R T
Spurious, o Mode High Ch. Mkrl 2.46 GHz
Ref 26 dBm Atten 20 dB 8.21 dBm
#Peak
Log 1
14
dB/
Offst
11.5
dB
Dl Z |3
-17.1 b
ng;nu | PO O Gl Vo i i e ekl MR
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude
1 (&) Frag 2.4E GHz A.21 dBm
2 1 Freg 1.868 GHz -42.69 dBm
2 1 Freg 2.68 GHz -44.17 dBm
4 1 Freg 14.99 GH=z -56.54 dBm
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11g Turbo MODE)

CH Mid (30MHz~26GHz) (802.11g Turbo MODE)
e Agilent 14:29:25 Nov 24, 2007 R T
Spurious, g turbo Mode Mid Ch. Mkrl 2.44 GHz
Ref 26 dBm Atten 20 dB -1.89 dBm
#Peak
Log
10 5
dB/
Offst
11.5
dB
Dl 2
-15.9 ¥ 4
dBm o —
LgAw P
V1 52
Start 3@ MHz Stop 26.88 GHz
#Res BH 106 kHz #YBW 308 kHz Sweep 2,482 5 (1081 pts)
Marker Trace Type ® Axiz Amplitude

1 (&) Frag 2.44 GHz -1.89 dBm

2 1 Freg 1.77 GHz -43.12 dBm

2 1 Freg 2.68 GHz -43.31 dBm

4 1 Freg 9.33 GHz -54.13 dBm
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Compliance Certification Services Inc.

8.8 RADIATED EMISSIONS

8.8.1 TRANSMITTER RADIATED SUPURIOUS EMSSIONS

LIMITS

8 15.205 (a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted

in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8-75.2 1660 -1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 -138 2200 - 2300 14.47-14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3338 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 A
13.36 - 13.41

L Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

8 15.205 (b) Except as provided in paragraphs (d) and (e), the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown is Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above
1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated based on
the average value of the measured emissions. The provisions in Section 15.35 apply to these
measurements.
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8 15.209 (a) Except as provided elsewhere in this Subpart, the emissions from an intentional
radiator shall not exceed the field strength levels specified in the following table :

Frequency Field Strength Measurement Distance
(MH?z) (microvolts/meter) (meters)
30- 88 100 ** 3
88 - 216 150 ** 3

216 - 960 200 ** 3

Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating
under this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216
MHz or 470-806 MHz, However, operation within these frequency bands is permitted under other
sections of this Part, e-g, Sections 15.231 and 15.241.

8 15.209 (b) In the emission table above, the tighter limit applies at the band edges.

TEST EQUIPMENT

The following test equipment is utilized in making the measurements contained in this report.

. Date of Calibration
Manufacturer or Type | Model No. Serial No. Calibration Period Remark
CHASE BILOG October 18,
ANTENNA CBL6112B 2817 2007 1Year |FINAL
R/S SPECTRUM October 25,
ANALVZER FSEK30 | 835253/002 2007 1Year |FINAL
AGILENT SPECTRUM
~ANALVZER E4446A |MY433601.32| June 06,2007 | 1Year |FINAL
R/S EMI TEST October 16,
RECEIVER ESCS30 | 835418/008 2007 1Year |FINAL
OPENSITE | e No.2 May 07,2007 | 1 Year |FINAL
MIYAZAKI N TYPE
COAXIAL CABLE 8D-FB 02 May 16,2007 | 1Year |FINAL
Horn Antenna AH-118 10089 OCtggg; 18, 1Year |FINAL
Horn Antenna AH-840 03077 Febrzuoa(;;' 25, 1Year |FINAL
Agilent Pre-amplifier | 84498 | 3008A01471 Decezrgggr 251 1vear |FINAL
HP Amplifier 8447D | 1937A02748 Decezrgggr 251 1vear |FINAL
HP High pass filter 84300/80038 002 CAL. ON USE 1 Year FINAL
HP High pass filter | 84300/80039 003 CAL.ONUSE | 1Year |FINAL
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TEST SETUP

The diagram below shows the test setup that is utilized to make the measurements for emission
from 30 to 1GHz.

3m
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable

The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

Im
EUT &
T PERIPHERALS

|

PERIPHERALS

Antenna Elevation Variable
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TEST PROCEDURE

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. White measuring the radiated emission below 1GHz, the EUT was set 3 meters away from
the interference-receiving antenna, which was mounted on the top of a variable-height
antenna tower. White measuring the radiated emission above 1GHz, the EUT was set 1
meters away from the interference-receiving antenna

c. The antenna is a broadband antenna, and its height is varied from one meter to four meters
above the ground to determine the maximum value of the field strength. Both horizontal and
vertical polarization of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights from 1 meter to 4 meters and the table was turned from 0 degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified, then
testing could be stopped and the peak values of the EUT would be reported. Otherwise the
emissions that did not have 10 dB margin would be re-tested one by one using peak,
quasi-peak or average method as specified and then reported in a data sheet.

Note

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 KHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1 MHz for Peak
detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 10
Hz for Average detection (AV) at frequency above 1GHz.

TEST RESULTS

No non-compliance noted
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8.8.2 WORST-CASE RADIATED EMISSION BELOW 1 GHz
Product Name Wireless 1086\/\/%%2% Access Point Test Date 2007/10/31
Model DAP-3220 Test By Alan Fan
Normal operating (worst - case)
Test Mode Internal Antenna WHA-YU TEMP & Humidity [24.0 ,72%
C037-540814-A (9dBi)
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MH2) Factor Loss at 3m(dBuV) (dBpV/m) at 3m(dBuVv/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
34.00 17.20 0.88 21.00 20.00 40.00 39.08 38.08
41.64 14.55 0.90 23.50 17.00 40.00 38.95 32.45
47.79 10.41 0.96 16.50 25.50 40.00 27.87 36.87
54.14 8.05 1.04 19.00 27.00 40.00 28.09 36.09
62.20 6.68 1.10 17.50 27.00 40.00 25.28 34.78
77.19 7.32 1.17 20.00 26.50 40.00 28.49 34.99
104.73 11.68 1.32 20.20 25.20 43.50 33.20 38.20
108.77 12.00 1.34 17.50 22.00 43.50 30.85 35.35
110.78 12.16 1.35 14.00 19.00 43.50 27.52 32.52
111.58 12.23 1.36 13.00 17.00 43.50 26.58 30.58
117.07 12.67 1.39 7.00 14.00 43.50 21.05 28.05
159.91 10.61 1.70 14.00 20.50 43.50 26.30 32.80
184.00 9.76 1.82 15.00 22.00 43.50 26.58 33.58
206.22 10.34 1.92 13.00 17.00 43.50 25.26 29.26
276.00 13.32 2.20 14.00 11.00 46.00 29.53 26.53
350.00 15.30 2.55 12.00 9.00 46.00 29.85 26.85
374.99 16.00 2.67 11.00 12.50 46.00 29.67 31.17
460.00 17.36 2.98 8.50 13.50 46.00 28.84 33.84
520.00 18.02 3.18 10.50 13.00 46.00 31.70 34.20
644.00 19.25 3.63 13.60 14.00 46.00 36.48 36.88
920.00 21.72 4.46 19.00 12.50 46.00 45.18 38.68

Remark: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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Product Name Wireless 1086\/\/%%2% Access Point Test Date 2007/11/1
Model DAP-3220 Test By Alan Fan
Normal operating (worst - case)
Test Mode | External Antenna D-Link ANT24-0801 | TEMP & Humidity [24.0 ,72%
(8.5dBi) + 0.74m cable (-0.987dB)
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) | Factor | Loss at 3m(dBpV) (dBuV/m) at 3m(dBpv/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
34.00 17.20 0.88 21.00 20.00 40.00 39.08 38.08
41.64 14.55 0.90 23.50 21.00 40.00 38.95 36.45
47.79 10.41 0.96 19.00 25.00 40.00 30.37 36.37
54.14 8.05 1.04 18.70 26.80 40.00 27.79 35.89
62.20 6.68 1.10 22.00 27.10 40.00 29.78 34.88
77.19 7.32 1.17 20.30 26.20 40.00 28.79 34.69
104.73 11.68 1.32 20.00 25.00 43.50 33.00 38.00
108.77 12.00 1.34 17.00 22.50 43.50 30.35 35.85
110.78 12.16 1.35 13.70 21.10 43.50 27.22 34.62
111.58 12.23 1.36 13.00 19.00 43.50 26.58 32.58
117.07 12.67 1.39 7.00 14.00 43.50 21.05 28.05
159.91 10.61 1.70 13.80 20.80 43.50 26.10 33.10
184.00 9.76 1.82 19.00 21.70 43.50 30.58 33.28
206.22 10.34 1.92 12.60 20.20 43.50 24.86 32.46
276.00 13.32 2.20 17.30 14.00 46.00 32.83 29.53
350.00 15.30 2.55 11.90 10.00 46.00 29.75 27.85
374.99 16.00 2.67 11.30 12.80 46.00 29.97 31.47
460.00 17.36 2.98 12.00 13.20 46.00 32.34 33.54
520.00 18.02 3.18 10.00 12.50 46.00 31.20 33.70
644.00 19.25 3.63 15.00 17.00 46.00 37.88 39.88
920.00 21.72 4.46 18.80 13.00 46.00 44,98 39.18

Remark: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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Product Name Wireless 1086\/\/%%2% Access Point Test Date 2007/11/1
Model DAP-3220 Test By Alan Fan
Normal operating (worst - case)
Test Mode | External Antenna D-Link ANT24-1500 | TEMP & Humidity [24.0 ,72%
(15dBi) + 8.6m Cable (-7.565dB)
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) | Factor | Loss at 3m(dBpV) (dBuV/m) at 3m(dBpv/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
34.00 17.20 0.88 21.00 20.00 40.00 39.08 38.08
41.64 14.55 0.90 23.50 21.30 40.00 38.95 36.75
47.79 10.41 0.96 19.20 25.10 40.00 30.57 36.47
54.14 8.05 1.04 18.60 26.90 40.00 27.69 35.99
62.20 6.68 1.10 21.80 27.00 40.00 29.58 34.78
77.19 7.32 1.17 20.50 26.50 40.00 28.99 34.99
104.73 11.68 1.32 20.10 25.10 43.50 33.10 38.10
108.77 12.00 1.34 17.50 22.30 43.50 30.85 35.65
110.78 12.16 1.35 13.70 22.50 43.50 27.22 36.02
111.58 12.23 1.36 12.80 19.10 43.50 26.38 32.68
117.07 12.67 1.39 7.10 13.90 43.50 21.15 27.95
159.91 10.61 1.70 14.00 20.00 43.50 26.30 32.30
184.00 9.76 1.82 18.50 22.00 43.50 30.08 33.58
206.22 10.34 1.92 12.50 20.00 43.50 24.76 32.26
276.00 13.32 2.20 17.10 14.10 46.00 32.63 29.63
350.00 15.30 2.55 11.80 10.10 46.00 29.65 27.95
374.99 16.00 2.67 11.50 13.00 46.00 30.17 31.67
460.00 17.36 2.98 12.00 13.00 46.00 32.34 33.34
520.00 18.02 3.18 11.50 12.30 46.00 32.70 33.50
644.00 19.25 3.63 15.10 16.80 46.00 37.98 39.68
920.00 21.72 4.46 18.50 13.10 46.00 44.68 39.28

Remark: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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Product Name Wireless 1086\/\/%%2% Access Point Test Date 2007/11/2
Model DAP-3220 Test By Alan Fan
Normal operating (worst - case)
Test Mode | External Antenna D-Link ANT24-2100 | TEMP & Humidity |24.0 ,72%
(21dBi) + 15.1m Cable (-13.45dB)
Frequency Antenna | Cable Meter Reading Limits Emission Level
(MHz) | Factor | Loss at 3m(dBpV) (dBuV/m) at 3m(dBpv/m)
(dB/m) | (dB) Horizontal | Vertical Horizontal | Vertical
34.00 17.20 0.88 21.00 20.00 40.00 39.08 38.08
41.64 14.55 0.90 23.40 21.50 40.00 38.85 36.95
47.79 10.41 0.96 19.80 25.30 40.00 31.17 36.67
54.14 8.05 1.04 18.90 27.20 40.00 27.99 36.29
62.20 6.68 1.10 22.00 27.60 40.00 29.78 35.38
77.19 7.32 1.17 20.70 26.90 40.00 29.19 35.39
104.73 11.68 1.32 20.00 25.50 43.50 33.00 38.50
108.77 12.00 1.34 17.60 22.20 43.50 30.95 35.55
110.78 12.16 1.35 13.60 22.00 43.50 27.12 35.52
111.58 12.23 1.36 12.70 19.10 43.50 26.28 32.68
117.07 12.67 1.39 7.50 14.00 43.50 21.55 28.05
159.91 10.61 1.70 14.20 20.10 43.50 26.50 32.40
184.00 9.76 1.82 18.20 22.00 43.50 29.78 33.58
206.22 10.34 1.92 12.20 19.80 43.50 24.46 32.06
276.00 13.32 2.20 18.10 14.00 46.00 33.63 29.53
350.00 15.30 2.55 11.50 10.50 46.00 29.35 28.35
374.99 16.00 2.67 11.70 12.80 46.00 30.37 31.47
460.00 17.36 2.98 12.30 12.80 46.00 32.64 33.14
520.00 18.02 3.18 11.40 16.70 46.00 32.60 37.90
644.00 19.25 3.63 16.10 16.70 46.00 38.98 39.58
920.00 21.72 4.46 18.80 13.00 46.00 44.98 39.18

Remark: Emission level (dBuV/m) =Antenna Factor (dB/m) + Cable loss (dB) + Meter Reading (dBuV).
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8.8.3 TRANSMITTER RADIATED EMISSION ABOVE 1 GHz

Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/8/6
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH Low)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 32.0 ,57%
Model:C037-540814-A (9dBi)

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4823.84 | 50.00 | 34.52 6.32 36.60 | 9.50 | 0.35 45.09 74.00 | -28.91 P 1.00
4823.84 | 36.50 | 34.52 6.32 36.60 | 9.50 | 0.35 31.59 54.00 | -2241 A 1.00
7234.64 | 58.94 39.53 8.27 36.85 | 9.50 | 0.90 61.30 74.00 -12.70 P 1.00
7234.64 | 49.09 39.53 8.27 36.85 | 9.50 | 0.90 51.45 54.00 -2.55 A 1.00
12060.00| 44.31 41.80 10.56 36.55 | 9.50 | 0.43 51.05 74.00 -22.95 P 1.00
12060.00| 32.78 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 39.52 54.00 | -14.48 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4824.25| 50.79 | 34.52 6.32 36.60 | 9.50 | 0.35 45.88 74.00 | -28.12 P 1.00
4824.25| 36.39 | 34.52 6.32 36.60 | 9.50 | 0.35 31.48 54.00 | -22.52 A 1.00
723410 | 58.77 | 39.53 8.27 36.85 | 9.50 | 0.90 61.13 74.00 | -12.87 P 1.00
7234.10 | 46.97 39.53 8.27 36.85 | 9.50 | 0.90 49.33 54.00 -4.67 A 1.00
12060.00| 45.23 41.80 10.56 36.55 | 9.50 | 0.43 51.97 74.00 -22.03 P 1.00
12060.00| 32.89 41.80 10.56 36.55 | 9.50 | 0.43 39.63 54.00 -14.37 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/8/6
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH Middle)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 320 ,57%
Model:C037-540814-A (9dBi)
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |[(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4873.84 | 49.62 | 3460 | 632 | 36.61 | 950 | 0.30 44.72 7400 | -29.28 P 1.00
4873.87 | 3535 | 3460 | 632 | 36.61 | 950 | 0.30 30.45 5400 | -23.55 A 1.00
7303.18 | 56.00 | 39.60 | 830 | 36.92 | 950 | 0.84 58.32 7400 | -15.68 P 1.00
7303.18 | 45.02 | 39.60 | 830 | 36.92 | 950 | 0.84 | 47.34 5400 | -6.66 A 1.00
12185.00| 45.23 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 52.15 7400 | -21.85 P 1.00
12185.00| 32.33 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 39.25 5400 | -14.75 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |[(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
487412 | 48.83 | 3460 | 6.32 | 36.61 | 950 | 0.30 43.93 7400 | -30.07 P 1.00
487412 | 3527 | 3460 | 632 | 36.61 | 950 | 0.30 30.37 54,00 | -23.63 A 1.00
7302.72 | 59.02 | 39.60 | 830 | 36.92 | 950 | 0.84 61.34 7400 | -12.66 P 1.00
7302.72 | 4846 | 39.60 | 830 | 36.92 | 950 | 0.84 50.78 5400 | -3.22 A 1.00
12185.00| 45.60 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 52.52 7400 | -21.48 P 1.00
12185.00| 33.69 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 40.61 5400 | -13.39 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/8/6
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH High)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 32.0 ,57%
Model:C037-540814-A (9dBi)

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4923.87 | 50.23 | 34.68 6.32 36.62 | 9.50 | 0.25 45.35 74.00 | -28.65 P 1.00
4923.87 | 3550 | 34.68 6.32 36.62 | 950 | 0.25 30.62 54.00 | -23.38 A 1.00
7377.25| 56.27 | 39.68 8.32 37.00 | 950 | 0.77 58.54 74.00 | -15.46 P 1.00
7377.25| 46.11 39.68 8.32 37.00 | 9.50 | 0.77 48.38 54.00 -5.62 A 1.00
12310.00| 44.23 42.20 10.49 36.43 | 9.50 | 0.35 51.33 74.00 -22.67 P 1.00
12310.00| 32.50 42.20 10.49 36.43 | 9.50 | 0.35 39.60 54.00 -14.40 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4923.78 | 47.28 34.68 6.32 36.62 | 9.50 | 0.25 42.40 74.00 -31.60 P 1.00
4923.78 | 33.97 | 34.68 6.32 36.62 | 9.50 | 0.25 29.09 54.00 | -24.91 A 1.00
7377.37 | 57.01 | 39.68 8.32 37.00 | 950 | 0.77 59.28 74.00 | -14.72 P 1.00
7377.37 | 46.87 39.68 8.32 37.00 | 9.50 | 0.77 49.14 54.00 -4.86 A 1.00
12310.00| 46.32 42.20 10.49 36.43 | 9.50 | 0.35 53.42 74.00 -20.58 P 1.00
12310.00| 33.52 42.20 10.49 36.43 | 9.50 | 0.35 40.62 54.00 -13.38 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/8/6
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Low)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 32.0 ,57%
Model:C037-540814-A (9dBi)

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4821.96 | 55.12 | 34.52 6.32 36.60 | 9.50 | 0.35 50.21 74.00 | -23.79 P 1.00
4821.96 | 41.02 | 34.52 6.32 36.60 | 9.50 | 0.35 36.11 54.00 | -17.89 A 1.00
7231.02 | 64.02 | 39.53 8.27 36.84 | 950 | 0.91 66.38 74.00 -7.62 P 1.00
7231.02 | 48.16 39.53 8.27 36.84 | 9.50 | 0.91 50.52 54.00 -3.48 A 1.00
9650.69 | 52.13 40.38 9.36 3750 | 950 | 0.54 55.41 74.00 -18.59 P 1.00
9650.69 | 38.10 40.38 9.36 3750 | 950 | 0.54 41.38 54.00 -12.62 A 1.00
12060.00| 45.23 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 51.97 74.00 | -22.03 P 1.00
12060.00| 34.01 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 40.75 54.00 | -13.25 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4824.11| 5190 | 34.52 6.32 36.60 | 9.50 | 0.35 46.99 74.00 | -27.01 P 1.00
4824.11| 37.70 | 34.52 6.32 36.60 | 9.50 | 0.35 32.79 54.00 | -21.21 A 1.00
7233.27 | 62.65 | 39.53 8.27 36.85 | 9.50 | 0.91 65.01 74.00 -8.99 P 1.00
7233.27( 47.97 | 39.53 8.27 36.85 | 9.50 | 0.91 50.33 54.00 -3.67 A 1.00
9645.29 [ 52.45 | 40.38 9.35 3750 | 950 | 0.54 55.72 74.00 | -18.28 P 1.00
9645.29 [ 38.41 | 40.38 9.35 3750 | 950 | 0.54 41.68 54.00 | -12.32 A 1.00
12060.00| 45.63 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 52.37 74.00 | -21.63 P 1.00
12060.00| 33.85 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 40.59 54.00 | -13.41 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/8/6
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Middle)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 320 ,57%
Model:C037-540814-A (9dBi)
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4868.25 | 48.62 34.59 6.32 36.61 | 9.50 | 0.30 43.72 74.00 -30.28 P 1.00
4868.25| 34.36 34.59 6.32 36.61 | 9.50 | 0.30 29.46 54.00 -24.54 A 1.00
7306.90 | 63.70 39.61 8.30 36.93 | 950 | 0.84 66.02 74.00 -7.98 P 1.00
7306.90 | 49.25 | 3961 | 830 | 36.93 | 9.50 | 0.84 51.57 54.00 -2.43 A 1.00
9739.42 | 53.02 | 4031 | 952 | 3757 | 950 | 057 56.35 74.00 | -17.65 P 1.00
9739.42 | 36.88 | 4031 | 952 | 3757 | 950 | 057 40.21 54.00 | -13.79 A 1.00
12185.00| 44.29 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 51.21 74.00 | -22.79 P 1.00
12185.00| 32.75 42.00 10.52 36.49 | 9.50 | 0.39 39.67 54.00 -14.33 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4871.75| 48.01 34.59 6.32 36.61 | 9.50 | 0.30 43.11 74.00 -30.89 P 1.00
4871.75| 34.36 | 3459 | 632 | 36.61 | 9.50 | 0.30 29.46 54.00 | -24.54 A 1.00
730454 | 62.80 | 39.60 | 830 | 36.92 | 9.50 | 0.84 65.12 74.00 | -8.88 P 1.00
730454 | 48.85 | 39.60 | 830 | 36.92 | 9.50 | 0.84 51.17 54.00 -2.83 A 1.00
9738.29 | 56.50 40.31 9.52 3757 | 950 | 0.57 59.83 74.00 -14.17 P 1.00
9738.29 | 41.35 40.31 9.52 3757 | 950 | 0.57 44.68 54.00 -9.32 A 1.00
12185.00| 46.32 42.00 10.52 36.49 | 9.50 | 0.39 53.24 74.00 -20.76 P 1.00
12185.00| 32.98 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 39.90 54.00 | -14.10 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/8/6
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH High)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 320 ,57%
Model:C037-540814-A (9dBi)
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4923.18 | 46.17 | 3468 | 632 | 36.62 | 950 | 0.25 41.29 74.00 | -32.71 P 1.00
4923.18 | 33.78 34.68 6.32 36.62 | 9.50 | 0.25 28.90 54.00 -25.10 A 1.00
7379.79 | 60.28 39.68 8.32 37.00 | 9.50 | 0.77 62.55 74.00 -11.45 P 1.00
7379.79 | 4453 | 3968 | 832 | 37.00 | 950 | 0.77 46.80 54.00 -7.20 A 1.00
9841.81| 47.93 | 4023 | 972 | 37.65 | 9.50 | 0.61 51.33 74.00 | -22.67 P 1.00
9841.81| 36.39 | 4023 | 9.72 | 37.65 | 9.50 | 0.61 39.79 54.00 | -14.21 A 1.00
12310.00| 44.28 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 51.38 74.00 | -22.62 P 1.00
12310.00| 31.97 42.20 10.49 36.43 | 950 | 0.35 39.07 54.00 -14.93 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4924.00 | 45.29 34.68 6.32 36.62 | 9.50 | 0.25 40.41 74.00 -33.59 P 1.00
492400 | 33.85 | 3468 | 632 | 36.62 | 950 | 0.25 28.97 54.00 | -25.03 A 1.00
7373.03| 5845 | 39.67 | 832 | 37.00 | 950 | 0.78 60.73 74.00 | -13.27 P 1.00
7373.03| 4355 | 3967 | 832 | 37.00 | 950 | 0.78 45.83 54.00 -8.17 A 1.00
9842.93 | 53.16 40.23 9.72 37.65 | 950 | 0.61 56.56 74.00 -17.44 P 1.00
9842.93| 38.77 | 4023 | 9.72 | 37.65 | 950 | 0.61 4217 54.00 | -11.83 A 1.00
12310.00| 46.12 42.20 10.49 36.43 | 9.50 | 0.35 53.22 74.00 -20.78 P 1.00
12310.00| 32.88 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 39.98 54.00 | -14.02 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/8/6
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11g Turbo TX (CH Middle)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 320 ,57%
Model:C037-540814-A (9dBi)
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4866.10 | 46.10 | 3459 | 6.32 | 36.61 | 9.50 | 0.30 41.20 74.00 | -32.80 P 1.00
4866.10 | 33.61 | 3459 | 632 | 36.61 | 9.50 | 0.30 28.71 54.00 | -25.29 A 1.00
7299.75| 60.75 | 39.60 | 829 | 36.92 | 9.50 | 0.84 63.07 74.00 | -10.93 P 1.00
7299.75| 47.71 | 3960 | 829 | 36.92 | 950 | 0.84 50.03 54.00 | -3.97 A 1.00
9734.64 | 50.12 | 4031 | 952 | 3757 | 950 | 057 53.45 74.00 | -20.55 P 1.00
9734.64 | 3584 | 4031 | 952 | 3757 | 950 | 057 39.17 54.00 | -14.83 A 1.00
12185.00| 44.23 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 51.15 74.00 | -22.85 P 1.00
12185.00| 32.38 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 39.30 54.00 | -14.70 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4865.35| 47.10 | 3458 | 632 | 36.61 | 9.50 | 0.30 42.20 74.00 | -31.80 P 1.00
4865.35| 34.23 | 3458 | 632 | 36.61 | 9.50 | 0.30 29.33 54.00 | -24.67 A 1.00
7298.34 | 59.22 | 3960 | 829 | 3692 | 950 | 0.85 61.54 74.00 | -12.46 P 1.00
7298.34 | 4594 | 3960 | 829 | 3692 | 950 | 0.85 48.26 54.00 | -5.74 A 1.00
9743.10| 52.14 | 4031 | 953 | 3757 | 950 | 057 55.48 74.00 | -18.52 P 1.00
9743.10| 3856 | 40.31 | 953 | 3757 | 950 | 057 41.90 54.00 | -12.10 A 1.00
12185.00| 45.11 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 52.03 74.00 | -21.97 P 1.00
12185.00| 32.89 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 39.81 54.00 | -14.19 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/9/18
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH Low)
External Antenna D-Link -
- 240 ,83%
TestMode | \1oqel:ANT24-0801 (8.50Bi) + 0.74m | 1 EMP & Humidity °
Cable -0.987dB
Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4824.11| 51.00 | 3452 | 632 | 36.60 | 950 | 0.35 46.09 74.00 | -27.91 P 1.00
4824.11| 36.49 | 3452 | 632 | 36.60 | 950 | 0.35 31.58 54.00 | -22.42 A 1.00
12060.00| 45.36 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 52.10 74.00 | -21.90 P 1.00
12060.00| 33.41 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 40.15 54.00 | -13.85 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4823.95| 5352 | 3452 | 632 | 36.60 | 9.50 | 0.35 48.61 74.00 | -25.39 P 1.00
4823.95| 39.21 | 3452 | 632 | 36.60 | 950 | 0.35 34.30 54.00 | -19.70 A 1.00
12060.00| 45.12 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 51.86 74.00 | -22.14 P 1.00
12060.00| 34.01 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 40.75 54.00 | -13.25 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/18

Model DAP-3220 Test By Alan Fan

IEEE 802.11b TX (CH Middle)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity 240 ,83%
Cable -0.987dB

Measurement Distance at Im  Horizontal polarity

54\Freq. [ Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
7873.75 | 47.98 | 40.47 8.33 36.91 | 950 | 0.65 51.02 74.00 | -22.98 P 1.00
4873.87 | 33.34 | 34.60 6.32 36.61 | 9.50 | 0.30 28.44 54.00 | -25.56 A 1.00
7302.88 | 57.50 | 39.60 8.30 36.92 | 950 | 0.84 59.82 7400 | -14.18 P 1.00
7302.88 | 47.21 39.60 8.30 36.92 | 950 | 0.84 49.53 54.00 -4.47 A 1.00
9748.29 | 50.73 40.30 9.54 37.58 | 9.50 | 0.57 54.07 74.00 -19.93 P 1.00
9748.29 | 41.10 40.30 9.54 37.58 | 9.50 | 0.57 44.44 54.00 -9.56 A 1.00
12185.00| 45.18 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 52.10 74.00 | -21.90 P 1.00
12185.00| 33.09 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 40.01 54.00 | -13.99 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4874.00 | 50.04 | 34.60 6.32 36.61 | 9.50 | 0.30 45.14 74.00 | -28.86 P 1.00
4874.00 | 35.68 | 34.60 6.32 36.61 | 9.50 | 0.30 30.78 54.00 | -23.22 A 1.00
7307.11 | 57.72 | 39.61 8.30 36.93 | 950 | 0.84 60.04 74.00 | -13.96 P 1.00
7309.32 | 44.26 | 39.61 8.30 36.93 | 950 | 0.84 46.57 54.00 -7.43 A 1.00
9748.00 [ 52.42 | 40.30 9.54 3758 | 9.50 | 0.57 55.76 74.00 | -18.24 P 1.00
9748.00 [ 44.75 | 40.30 9.54 3758 | 9.50 | 0.57 48.09 54.00 -5.91 A 1.00
12185.00| 45.20 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 52.12 74.00 | -21.88 P 1.00
12185.00| 32.89 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 39.81 54.00 | -14.19 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/18
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH High)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity] 240 ,83%
Cable -0.987dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4920.50 | 46.50 34.67 6.32 36.62 | 9.50 | 0.25 41.62 74.00 -32.38 P 1.00
4920.50 | 33.87 34.67 6.32 36.62 | 9.50 | 0.25 28.99 54.00 -25.01 A 1.00
7386.01 | 59.20 39.69 8.33 37.01 | 950 | 0.76 61.47 74.00 -12.53 P 1.00
7386.01 | 49.00 | 39.69 | 833 | 37.01 | 950 | 0.76 51.27 54.00 -2.73 A 1.00
9848.09 | 53.06 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 56.46 74.00 | -17.54 P 1.00
9848.09 | 46.40 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 49.80 54.00 -4.20 A 1.00
12310.00| 45.02 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 52.12 74.00 | -21.88 P 1.00
12310.00| 32.97 42.20 10.49 36.43 | 9.50 | 0.35 40.07 54.00 -13.93 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
492391 | 51.12 34.68 6.32 36.62 | 9.50 | 0.25 46.24 74.00 -27.76 P 1.00
492391 | 36.79 | 3468 | 632 | 36.62 | 950 | 0.25 31.91 54.00 | -22.09 A 1.00
7387.77 | 53.44 | 3969 | 833 | 37.01 | 950 | 0.76 55.71 74.00 | -18.29 P 1.00
7387.77| 43.00 | 3969 | 833 | 37.01 | 950 | 0.76 45.27 54.00 -8.73 A 1.00
9848.01 | 52.54 40.22 9.73 37.66 | 9.50 | 0.61 55.94 74.00 -18.06 P 1.00
9848.01 | 47.19 40.22 9.73 37.66 | 9.50 | 0.61 50.59 54.00 -3.41 A 1.00
12310.00| 45.02 42.20 10.49 36.43 | 9.50 | 0.35 52.12 74.00 -21.88 P 1.00
12310.00| 33.24 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 40.34 54.00 | -13.66 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/18

Model DAP-3220 Test By Alan Fan

IEEE 802.11g TX (CH Low)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity 240 ,83%
Cable -0.987dB

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4823.74 | 53.40 | 34.52 6.32 36.60 | 9.50 | 0.35 48.49 74.00 | -25.51 P 1.00
4823.74| 37.62 | 34.52 6.32 36.60 | 9.50 | 0.35 3271 54.00 | -21.29 A 1.00
7232.15| 64.00 | 39.53 8.27 36.85 | 9.50 | 0.91 66.36 74.00 -7.64 P 1.00
7232.15| 49.59 39.53 8.27 36.85 | 9.50 | 0.91 51.95 54.00 -2.05 A 1.00
9650.35 | 49.29 40.38 9.36 3750 | 950 | 0.54 52.57 74.00 -21.43 P 1.00
9650.35 | 34.72 40.38 9.36 3750 | 950 | 0.54 38.00 54.00 -16.00 A 1.00
12060.00| 45.12 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 51.86 74.00 | -22.14 P 1.00
12060.00| 33.41 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 40.15 54.00 | -13.85 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4824.85| 52.84 | 34.52 6.32 36.60 | 9.50 | 0.35 47.93 74.00 | -26.07 P 1.00
4824.85| 38.91 | 34.52 6.32 36.60 | 9.50 | 0.35 34.00 54.00 | -20.00 A 1.00
723149 ( 58.70 | 39.53 8.27 36.85 | 9.50 | 0.91 61.06 74.00 | -12.94 P 1.00
723149 ( 44.10 | 39.53 8.27 36.85 | 9.50 | 0.91 46.46 54.00 -7.54 A 1.00
9636.22 [ 51.58 | 40.39 9.33 3749 | 950 | 054 54.85 74.00 | -19.15 P 1.00
9636.22 [ 37.60 | 40.39 9.33 3749 | 950 | 054 40.87 54.00 | -13.13 A 1.00
12060.00| 45.29 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 52.03 74.00 | -21.97 P 1.00
12060.00| 33.30 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 40.04 54.00 | -13.96 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/18
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Middle)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity] 240 ,83%
Cable -0.987dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4868.25 | 48.79 34.59 6.32 36.61 | 9.50 | 0.30 43.89 74.00 -30.11 P 1.00
4868.25 | 34.28 34.59 6.32 36.61 | 9.50 | 0.30 29.38 54.00 -24.62 A 1.00
7302.49 | 59.46 39.60 8.29 36.92 | 950 | 0.84 61.78 74.00 -12.22 P 1.00
7302.49 | 4527 | 3960 | 829 | 36.92 | 9.50 | 0.84 47.59 54.00 -6.41 A 1.00
9735.02 | 49.36 | 4031 | 952 | 3757 | 950 | 057 52.69 74.00 | -21.31 P 1.00
9735.02 | 33.80 | 4031 | 952 | 3757 | 950 | 057 37.13 54.00 | -16.87 A 1.00
12185.00| 45.12 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 52.04 74.00 | -21.96 P 1.00
12185.00| 33.22 42.00 10.52 36.49 | 9.50 | 0.39 40.14 54.00 -13.86 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4868.73 | 51.56 34.59 6.32 36.61 | 9.50 | 0.30 46.66 74.00 -27.34 P 1.00
4868.73 | 36.95 | 3459 | 632 | 36.61 | 9.50 | 0.30 32.05 54.00 | -21.95 A 1.00
7305.70 | 56.23 | 39.61 | 830 | 36.92 | 950 | 0.84 58.55 74.00 | -15.45 P 1.00
7305.70 | 4220 | 3961 | 830 | 36.92 | 9.50 | 0.84 44,52 54.00 -9.48 A 1.00
9741.70 | 48.19 | 4031 | 953 | 3757 | 950 | 057 51.52 74.00 | -22.48 P 1.00
9741.70 | 35.28 40.31 9.53 3757 | 950 | 0.57 38.61 54.00 -15.39 A 1.00
12185.00| 45.56 42.00 10.52 36.49 | 9.50 | 0.39 52.48 74.00 -21.52 P 1.00
12185.00| 33.18 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 40.10 54.00 | -13.90 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/18
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH High)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity] 240 ,83%
Cable -0.987dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
492447 | 4589 | 3468 | 632 | 36.62 | 950 | 0.25 41.01 74.00 | -32.99 P 1.00
492447 | 33.27 34.68 6.32 36.62 | 9.50 | 0.25 28.39 54.00 -25.61 A 1.00
7370.94 | 55.74 39.67 8.32 36.99 | 950 | 0.78 58.02 74.00 -15.98 P 1.00
737094 | 39.62 | 39.67 | 832 | 3699 | 950 | 0.78 41.90 54.00 | -12.10 A 1.00
9847.54 | 50.02 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 53.42 74.00 | -20.58 P 1.00
9847.54 | 36.54 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 39.94 54.00 | -14.06 A 1.00
12310.00| 45.28 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 52.38 74.00 | -21.62 P 1.00
12310.00| 33.07 42.20 10.49 36.43 | 9.50 | 0.35 40.17 54.00 -13.83 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4925.22 | 49.25 34.68 6.32 36.62 | 950 | 0.24 44,37 74.00 -29.63 P 1.00
492522 | 34.67 | 34.68 | 6.32 | 36.62 | 950 | 0.24 29.79 54.00 | -24.21 A 1.00
7373.79 | 56.79 | 39.67 | 832 | 37.00 | 9.50 | 0.78 59.07 74.00 | -14.93 P 1.00
737379 | 41.83 | 3967 | 832 | 37.00 | 950 | 0.78 44.11 54.00 -9.89 A 1.00
9851.08 | 52.54 40.22 9.74 37.66 | 9.50 | 0.61 55.94 74.00 -18.06 P 1.00
9851.08 | 38.41 | 4022 | 9.74 | 37.66 | 9.50 | 0.61 41.81 54.00 | -12.19 A 1.00
12310.00| 45.55 42.20 10.49 36.43 | 9.50 | 0.35 52.65 74.00 -21.35 P 1.00
12310.00| 33.26 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 40.36 54.00 | -13.64 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/9/18
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11g Turbo TX (CH Middle)
Test Mode Model:ANT24-0801 (8.5dBi) + 0.74m |TEMP & Humidity] 240 ,83%
Cable -0.987dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4859.88 | 46.50 34.58 6.32 36.61 | 950 | 0.31 41.60 74.00 -32.40 P 1.00
4859.88 | 33.58 34.58 6.32 36.61 | 9.50 | 0.31 28.68 54.00 -25.32 A 1.00
7300.79 | 56.79 39.60 8.29 36.92 | 950 | 0.84 59.11 74.00 -14.89 P 1.00
7300.79 | 42.08 | 3960 | 829 | 36.92 | 950 | 0.84 44.40 54.00 | -9.60 A 1.00
9734.64 | 46.28 | 4031 | 952 | 3757 | 950 | 057 49.61 74.00 | -24.39 P 1.00
9734.64 | 33.87 | 4031 | 952 | 3757 | 950 | 057 37.20 54.00 | -16.80 A 1.00
12185.00| 45.28 42.00 10.52 36.49 | 9.50 | 0.39 52.20 74.00 -21.80 P 1.00
12185.00| 33.40 42.00 10.52 36.49 | 9.50 | 0.39 40.32 54.00 -13.68 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4864.58 | 49.79 34.58 6.32 36.61 | 9.50 | 0.31 44.89 74.00 -29.11 P 1.00
486458 | 34.92 | 3458 | 632 | 36.61 | 950 | 0.31 30.02 54.00 | -23.98 A 1.00
7303.05| 56.27 | 39.60 | 830 | 36.92 | 9.50 | 0.84 58.59 74.00 | -15.41 P 1.00
7303.05| 4223 | 3960 | 830 | 36.92 | 9.50 | 0.84 44,55 54.00 | -9.45 A 1.00
974476 | 49.58 40.30 9.54 3758 | 9.50 | 0.57 52.92 74.00 -21.08 P 1.00
9744.76 | 36.03 40.30 9.54 3758 | 9.50 | 0.57 39.37 54.00 -14.63 A 1.00
12185.00| 45.80 42.00 10.52 36.49 | 9.50 | 0.39 52.72 74.00 -21.28 P 1.00
12185.00| 33.63 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 40.55 54.00 | -13.45 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/12

Model DAP-3220 Test By Alan Fan

|EEE 802.11b / TX (CH Low)

External Antenna D-Link - 0
Model:ANT24-1500 (15dBi) + 8.6m | =P & Humidity} - 30.0 -, 63%
Cable -7.565dB

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4824.05| 50.69 34.52 6.32 36.60 | 9.50 | 0.35 45.78 74.00 -28.22 P 1.00
4824.05| 36.70 34.52 6.32 36.60 | 9.50 | 0.35 31.79 54.00 -22.21 A 1.00
723456 | 57.50 39.53 8.27 36.85 | 9.50 | 0.90 59.86 74.00 -14.14 P 1.00
723456 | 47.67 | 39.53 8.27 36.85 | 9.50 | 0.90 50.03 54.00 -3.97 A 1.00
9648.11 | 52.62 | 40.38 9.35 3750 | 9.50 | 0.54 55.89 7400 | -18.11 P 1.00
9648.11 | 44.81 | 40.38 9.35 3750 | 9.50 | 0.54 48.08 54.00 -5.92 A 1.00
12060.00| 46.72 41.80 10.56 36.55 | 9.50 | 0.43 53.46 74.00 -20.54 P 1.00
12060.00| 33.28 41.80 10.56 36.55 | 9.50 | 0.43 40.02 54.00 -13.98 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4824.03 | 48.62 34.52 6.32 36.60 | 9.50 | 0.35 43.71 74.00 -30.29 P 1.00
4824.03 | 34.85 | 34.52 6.32 36.60 | 9.50 | 0.35 29.94 54.00 | -24.06 A 1.00
723456 | 58.20 | 39.53 8.27 36.85 | 9.50 | 0.90 60.56 74.00 | -13.44 P 1.00
723456 | 45.73 | 39.53 8.27 36.85 | 9.50 | 0.90 48.09 54.00 -5.91 A 1.00
9648.02 | 53.36 40.38 9.35 3750 | 950 | 0.54 56.63 74.00 -17.37 P 1.00
9648.02 | 47.28 40.38 9.35 3750 | 950 | 0.54 50.55 54.00 -3.45 A 1.00
12060.00| 46.20 41.80 10.56 36.55 | 9.50 | 0.43 52.94 74.00 -21.06 P 1.00
12060.00| 33.50 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 40.24 54.00 | -13.76 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/12

Model DAP-3220 Test By Alan Fan

IEEE 802.11b / TX (CH Middle)

External Antenna D-Link - 0
Model:ANT24-1500 (15dBi) + 8.6m | | EMP & Humidity} 300, 63%
Cable -7.565dB

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4874.03 | 47.45 34.60 6.32 36.61 | 9.50 | 0.30 42.55 74.00 -31.45 P 1.00
4874.03 | 34.57 34.60 6.32 36.61 | 9.50 | 0.30 29.67 54.00 -24.33 A 1.00
7302.23 | 53.92 39.60 8.29 36.92 | 950 | 0.84 56.24 74.00 -17.76 P 1.00
7302.23 | 41.38 | 39.60 8.29 36.92 | 950 | 0.84 43.70 54.00 | -10.30 A 1.00
9748.25| 49.24 | 40.30 9.54 3758 | 950 | 0.57 52.58 7400 | -21.42 P 1.00
9748.25| 39.04 | 40.30 9.54 37.58 | 9.50 | 0.57 42.38 54.00 | -11.62 A 1.00
12185.00| 46.53 42.00 10.52 36.49 | 9.50 | 0.39 53.45 74.00 -20.55 P 1.00
12185.00| 33.47 42.00 10.52 36.49 | 9.50 | 0.39 40.39 54.00 -13.61 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4874.15| 48.44 34.60 6.32 36.61 | 9.50 | 0.30 43.54 74.00 -30.46 P 1.00
4874.15| 34.53 | 34.60 6.32 36.61 | 9.50 | 0.30 29.63 54.00 | -24.37 A 1.00
7302.90 | 55.66 | 39.60 8.30 36.92 | 950 | 0.84 57.98 74.00 | -16.02 P 1.00
7302.90 | 45.38 | 39.60 8.30 36.92 | 950 | 0.84 47.70 54.00 -6.30 A 1.00
9748.09 | 51.22 40.30 9.54 37.58 | 9.50 | 0.57 54.56 74.00 -19.44 P 1.00
9748.09 | 43.57 40.30 9.54 37.58 | 9.50 | 0.57 46.91 54.00 -7.09 A 1.00
12185.00| 45.87 42.00 10.52 36.49 | 9.50 | 0.39 52.79 74.00 -21.21 P 1.00
12185.00| 33.48 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 40.40 54.00 | -13.60 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/12

Model DAP-3220 Test By Alan Fan

IEEE 802.11b / TX (CH High)

External Antenna D-Link - 0
Model:ANT24-1500 (15dBi) + 8.6m | | EMP & Humidity} 300, 63%
Cable -7.565dB

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4924.11 | 46.59 34.68 6.32 36.62 | 9.50 | 0.25 41.71 74.00 -32.29 P 1.00
4924.11| 32.51 34.68 6.32 36.62 | 9.50 | 0.25 27.63 54.00 -26.37 A 1.00
7384.71| 53.66 39.68 8.33 37.01 | 950 | 0.77 55.93 74.00 -18.07 P 1.00
7384.71 | 42.07 | 39.68 8.33 37.01 | 950 | 0.77 44.34 54.00 -9.66 A 1.00
9848.15| 51.00 | 40.22 9.73 37.66 | 9.50 | 0.61 54.40 74.00 | -19.60 P 1.00
0848.15 | 44.13 | 40.22 9.73 37.66 | 9.50 | 0.61 47.53 54.00 -6.47 A 1.00
12310.00| 46.85 42.20 10.49 36.43 | 9.50 | 0.35 53.95 74.00 -20.05 P 1.00
12310.00| 33.74 42.20 10.49 36.43 | 9.50 | 0.35 40.84 54.00 -13.16 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4924.22 | 47.65 34.68 6.32 36.62 | 9.50 | 0.25 42.77 74.00 -31.23 P 1.00
492422 | 33.57 | 34.68 6.32 36.62 | 9.50 | 0.25 28.69 54.00 | -25.31 A 1.00
7377.89 | 51.83 | 39.68 8.32 37.00 | 950 | 0.77 54.10 74.00 | -19.90 P 1.00
7377.89 | 41.00 | 39.68 8.32 37.00 | 950 | 0.77 43.27 54.00 | -10.73 A 1.00
9848.08 | 52.40 40.22 9.73 37.66 | 9.50 | 0.61 55.80 74.00 -18.20 P 1.00
9848.08 | 46.16 40.22 9.73 37.66 | 9.50 | 0.61 49.56 54.00 -4.44 A 1.00
12310.00| 46.25 42.20 10.49 36.43 | 9.50 | 0.35 53.35 74.00 -20.65 P 1.00
12310.00| 32.87 | 42.20 | 10.49 | 36.43 | 9.50 | 0.35 39.97 54.00 | -14.03 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/9/13
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Low)
TestMode | .- deEXAtm‘;Lﬁ”Stggﬁ;;')”f som |TEMP & Humidity| 290 ,75%
Cable -7.565dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4826.25| 52.68 | 3452 | 6.32 | 36.60 | 9.50 | 0.34 47.77 74.00 | -26.23 P 1.00
4826.25| 38.00 | 3452 | 6.32 | 36.60 | 9.50 | 0.34 33.09 54.00 | -20.91 A 1.00
723430 | 58.86 | 3953 | 827 | 36.85 | 9.50 | 0.90 61.22 74.00 | -12.78 P 1.00
723430 | 44.43 | 3953 | 827 | 36.85 | 9.50 | 0.90 46.79 54.00 -7.21 A 1.00
9637.47 | 47.00 | 4039 | 9.33 | 37.49 | 950 | 0.54 50.27 74.00 | -23.73 P 1.00
9637.47 | 34.00 | 4039 | 9.33 | 37.49 | 950 | 0.54 37.27 54.00 | -16.73 A 1.00
12060.00| 44.74 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 51.48 74.00 | -22.52 P 1.00
12060.00| 33.28 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 40.02 54.00 | -13.98 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4822.29 | 48.25 34.52 6.32 36.60 | 9.50 | 0.35 43.34 74.00 -30.66 P 1.00
4822.29 | 34.20 34.52 6.32 36.60 | 9.50 | 0.35 29.29 54.00 -24.71 A 1.00
7232.19 | 62.20 | 39.53 8.27 36.85 | 9.50 | 0.91 64.56 74.00 -9.44 P 1.00
7232.19 | 46.73 | 39.53 8.27 36.85 | 9.50 | 0.91 49.09 54.00 -4.91 A 1.00
9643.51 | 50.82 40.39 9.34 37.49 | 950 | 0.54 54.09 74.00 -19.91 P 1.00
9643.51 | 38.02 40.39 9.34 3749 | 950 | 0.54 41.29 54.00 -12.71 A 1.00
12060.00| 44.80 41.80 10.56 36.55 | 9.50 | 0.43 51.54 74.00 -22.46 P 1.00
12060.00| 32.74 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 39.48 54.00 | -14.52 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/13
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Middle)
TestMode | .- deEXAtm‘;Lﬁ”Stggﬁ;;')”f som |TEMP & Humidity| 290 ,75%
Cable -7.565dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) [ (dBuV/m) |[(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4870.47 | 46.02 | 34.59 6.32 36.61 | 9.50 | 0.30 41.12 74.00 | -32.88 P 1.00
4870.47 | 32.26 | 34.59 6.32 36.61 | 9.50 | 0.30 27.36 54.00 | -26.64 A 1.00
7305.29 | 59.00 | 39.61 8.30 36.92 | 9.50 | 0.84 61.32 74.00 | -12.68 P 1.00
7305.29 | 43.93 | 39.61 8.30 36.92 | 950 | 0.84 46.25 54.00 -7.75 A 1.00
9745.06 | 51.48 | 40.30 954 | 3758 | 950 | 0.57 54.82 74.00 | -19.18 P 1.00
9745.06 | 33.80 | 40.30 954 | 3758 | 950 | 0.57 37.14 54.00 | -16.86 A 1.00
12185.00| 45.30 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 52.22 74.00 | -21.78 P 1.00
12185.00| 33.46 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 40.38 54.00 | -13.62 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4871.75| 46.77 34.59 6.32 36.61 | 9.50 | 0.30 41.87 74.00 -32.13 P 1.00
4871.75| 33.40 | 34.59 6.32 36.61 | 9.50 | 0.30 28.50 54.00 | -25.50 A 1.00
7302.29 | 58.00 | 39.60 8.29 36.92 | 950 | 0.84 60.32 74.00 | -13.68 P 1.00
7302.29 | 42.35 | 39.60 8.29 36.92 | 950 | 0.84 44.67 54.00 -9.33 A 1.00
9742.25| 50.85 40.31 9.53 37.57 | 9.50 | 0.57 54.19 74.00 -19.81 P 1.00
9742.25| 37.00 40.31 9.53 37.57 | 9.50 | 0.57 40.34 54.00 -13.66 A 1.00
12185.00| 45.99 42.00 10.52 36.49 | 9.50 | 0.39 52.91 74.00 -21.09 P 1.00
12185.00| 33.20 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 40.12 54.00 | -13.88 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/13
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH High)
TestMode | .- deEXAtm‘;Lﬁ”Stggﬁ;;')”f som |TEMP & Humidity| 290 ,75%
Cable -7.565dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) [ (dBuV/m) |[(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4921.36 | 45.25 | 34.67 6.32 36.62 | 9.50 | 0.25 40.37 74.00 | -33.63 P 1.00
4921.36 | 32.31 | 34.67 6.32 36.62 | 9.50 | 0.25 27.43 54.00 | -26.57 A 1.00
7377.04 | 57.21 | 39.68 8.32 37.00 | 950 | 0.77 59.48 74.00 | -14.52 P 1.00
7377.04 | 42.26 | 39.68 8.32 37.00 | 950 | 0.77 44,53 54.00 -9.47 A 1.00
9841.81 | 46.67 | 40.23 9.72 37.65 | 9.50 | 0.61 50.07 74.00 | -23.93 P 1.00
9841.81 | 33.12 | 40.23 9.72 37.65 | 9.50 | 0.61 36.52 54.00 | -17.48 A 1.00
12310.00| 44.50 | 4220 | 10.49 | 36.43 | 950 | 0.35 51.60 74.00 | -22.40 P 1.00
12310.00| 32.38 | 4220 | 10.49 | 36.43 | 950 | 0.35 39.48 54.00 | -14.52 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4924.00 | 45.69 34.68 6.32 36.62 | 9.50 | 0.25 40.81 74.00 -33.19 P 1.00
4924.00 | 33.70 | 34.68 6.32 36.62 | 9.50 | 0.25 28.82 54.00 | -25.18 A 1.00
7374.47 | 51.33 | 39.67 8.32 37.00 | 9.50 | 0.78 53.61 74.00 | -20.39 P 1.00
737447 | 38.37 | 39.67 8.32 37.00 | 9.50 | 0.78 40.65 54.00 | -13.35 A 1.00
9842.93 | 50.68 40.23 9.72 37.65 | 950 | 0.61 54.08 74.00 -19.92 P 1.00
9842.93| 37.70 40.23 9.72 37.65 | 950 | 0.61 41.10 54.00 -12.90 A 1.00
12310.00| 45.58 42.20 10.49 36.43 | 9.50 | 0.35 52.68 74.00 -21.32 P 1.00
12310.00| 33.07 | 42.20 | 10.49 | 36.43 | 9.50 | 0.35 40.17 54.00 | -13.83 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/12

Model DAP-3220 Test By Alan Fan

IEEE 802.11g Turbo TX (CH Middle)

External Antenna D-Link - 0
Model:ANT24-1500 (15dBi) + 8.6m | | EMP & Humidity} 300, 63%
Cable -7.565dB

Test Mode

Measurement Distance at Im  Horizontal polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4866.10 | 45.12 34.59 6.32 36.61 | 9.50 | 0.30 40.22 74.00 -33.78 P 1.00
4866.10 | 33.40 34.59 6.32 36.61 | 9.50 | 0.30 28.50 54.00 -25.50 A 1.00
7299.71| 56.56 39.60 8.29 36.92 | 950 | 0.84 58.88 74.00 -15.12 P 1.00
7299.71 | 43.22 | 39.60 8.29 36.92 | 950 | 0.84 45.54 54.00 -8.46 A 1.00
9746.23 | 45.38 | 40.30 9.54 3758 | 950 | 0.57 48.72 74.00 | -25.28 P 1.00
9746.23 | 33.47 | 40.30 9.54 37.58 | 9.50 | 0.57 36.81 54.00 | -17.19 A 1.00
12185.00| 45.12 42.00 10.52 36.49 | 9.50 | 0.39 52.04 74.00 -21.96 P 1.00
12185.00| 33.40 42.00 10.52 36.49 | 9.50 | 0.39 40.32 54.00 -13.68 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4866.01 | 46.44 34.59 6.32 36.61 | 9.50 | 0.30 41.54 74.00 -32.46 P 1.00
4866.01 | 32.89 | 34.59 6.32 36.61 | 9.50 | 0.30 27.99 54.00 | -26.01 A 1.00
7295.30 | 53.70 | 39.60 8.29 36.91 | 950 | 0.85 56.02 74.00 | -17.98 P 1.00
7295.30 | 39.64 | 39.60 8.29 36.91 | 950 | 0.85 41.96 54.00 | -12.04 A 1.00
9746.02 | 45.85 40.30 9.54 37.58 | 9.50 | 0.57 49.19 74.00 -24.81 P 1.00
9746.02 | 34.00 40.30 9.54 37.58 | 9.50 | 0.57 37.34 54.00 -16.66 A 1.00
12185.00| 44.78 42.00 10.52 36.49 | 9.50 | 0.39 51.70 74.00 -22.30 P 1.00
12185.00| 33.15 | 42.00 | 10.52 | 36.49 | 9.50 | 0.39 40.07 54.00 | -13.93 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8

Model DAP-3220 Test By Alan Fan

IEEE 802.11b TX (CH Low)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity 28.0 ,68%
Cable -13.45dB

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4824.04 | 50.61 | 34.52 6.32 36.60 | 9.50 | 0.35 45.70 74.00 | -28.30 P 1.00
4824.04| 3591 | 34.52 6.32 36.60 | 9.50 | 0.35 31.00 54.00 | -23.00 A 1.00
7234.09 | 58.06 | 39.53 8.27 36.85 | 9.50 | 0.90 60.42 74.00 | -13.58 P 1.00
7234.09 | 48.60 39.53 8.27 36.85 | 9.50 | 0.90 50.96 54.00 -3.04 A 1.00
9647.92 | 51.63 40.38 9.35 3750 | 950 | 0.54 54.90 74.00 -19.10 P 1.00
9647.92 | 45.93 40.38 9.35 3750 | 950 | 0.54 49.20 54.00 -4.80 A 1.00
12060.00| 44.69 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 51.43 74.00 | -22.57 P 1.00
12060.00| 32.88 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 39.62 54.00 | -14.38 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
4824.08 | 49.89 | 34.52 6.32 36.60 | 9.50 | 0.35 44.98 74.00 | -29.02 P 1.00
4824.08 | 34.58 | 34.52 6.32 36.60 | 9.50 | 0.35 29.67 54.00 | -24.33 A 1.00
7234.04 | 56.72 | 39.53 8.27 36.85 | 9.50 | 0.90 59.08 74.00 | -14.92 P 1.00
7234.04 | 4594 | 39.53 8.27 36.85 | 9.50 | 0.90 48.30 54.00 -5.70 A 1.00
9648.08 [ 53.50 | 40.38 9.35 3750 | 950 | 0.54 56.77 74.00 | -17.23 P 1.00
9648.08 | 44.28 | 40.38 9.35 3750 | 950 | 0.54 47.55 54.00 -6.45 A 1.00
12060.00| 44.69 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 51.43 74.00 | -22.57 P 1.00
12060.00{ 33.01 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 39.75 54.00 | -14.25 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH Middle)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity] 28.0 ,68%
Cable -13.45dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4873.84 | 46.12 | 3460 | 632 | 36.61 | 9.50 | 0.30 41.22 74.00 | -32.78 P 1.00
4873.87 | 32.78 34.60 6.32 36.61 | 9.50 | 0.30 27.88 54.00 -26.12 A 1.00
7307.48 | 56.94 39.61 8.30 36.93 | 950 | 0.84 59.26 74.00 -14.74 P 1.00
7307.48 | 46.88 | 39.61 | 830 | 36.93 | 9.50 | 0.84 49.20 54.00 -4.80 A 1.00
9748.01| 50.71 | 40.30 | 9.54 | 3758 | 950 | 0.57 54.05 74.00 | -19.95 P 1.00
9748.01| 43.13 | 4030 | 954 | 3758 | 950 | 0.57 46.47 54.00 -7.53 A 1.00
12185.00| 44.47 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 51.39 74.00 | -22.61 P 1.00
12185.00| 32.58 42.00 10.52 36.49 | 9.50 | 0.39 39.50 54.00 -14.50 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4874.11 | 48.28 34.60 6.32 36.61 | 9.50 | 0.30 43.38 74.00 -30.62 P 1.00
4874.11| 34.17 | 3460 | 632 | 36.61 | 9.50 | 0.30 29.27 54.00 | -24.73 A 1.00
7302.72 | 54.84 | 3960 | 830 | 36.92 | 9.50 | 0.84 57.16 74.00 | -16.84 P 1.00
7309.32 | 4450 | 3961 | 830 | 36.93 | 9.50 | 0.84 46.81 54.00 -7.19 A 1.00
9748.11 | 52.26 40.30 9.54 3758 | 9.50 | 0.57 55.60 74.00 -18.40 P 1.00
9748.11 | 44.51 40.30 9.54 3758 | 9.50 | 0.57 47.85 54.00 -6.15 A 1.00
12185.00| 44.89 42.00 10.52 36.49 | 9.50 | 0.39 51.81 74.00 -22.19 P 1.00
12185.00| 33.24 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 40.16 54.00 | -13.84 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8
Model DAP-3220 Test By Alan Fan
IEEE 802.11b TX (CH High)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity] 28.0 ,68%
Cable -13.45dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4923.87 | 45.99 34.68 6.32 36.62 | 9.50 | 0.25 41.11 74.00 -32.89 P 1.00
4923.87 | 32.20 34.68 6.32 36.62 | 9.50 | 0.25 27.32 54.00 -26.68 A 1.00
7377.45| 55.98 39.68 8.32 37.00 | 950 | 0.77 58.25 74.00 -15.75 P 1.00
7377.45| 4585 | 39.68 | 832 | 37.00 | 950 | 0.77 48.12 54.00 -5.88 A 1.00
9847.85| 50.65 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 54.05 74.00 | -19.95 P 1.00
9847.85| 43.80 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 47.20 54.00 -6.80 A 1.00
12310.00| 45.20 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 52.30 74.00 | -21.70 P 1.00
12310.00| 33.00 42.20 10.49 36.43 | 9.50 | 0.35 40.10 54.00 -13.90 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4923.78 | 47.59 34.68 6.32 36.62 | 9.50 | 0.25 42.71 74.00 -31.29 P 1.00
492378 | 32.76 | 34.68 | 632 | 36.62 | 950 | 0.25 27.88 54.00 | -26.12 A 1.00
7384.26 | 50.59 | 39.68 | 8.33 | 37.01 | 950 | 0.77 52.86 74.00 | -21.14 P 1.00
7384.26 | 37.36 | 39.68 | 833 | 37.01 | 950 | 0.77 39.63 54.00 | -14.37 A 1.00
9848.01 | 51.38 40.22 9.73 37.66 | 9.50 | 0.61 54.78 74.00 -19.22 P 1.00
9848.01 | 43.71 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 47.11 54.00 -6.89 A 1.00
12310.00| 45.55 42.20 10.49 36.43 | 9.50 | 0.35 52.65 74.00 -21.35 P 1.00
12310.00| 32.88 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 39.98 54.00 | -14.02 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8

Model DAP-3220 Test By Alan Fan

IEEE 802.11g TX (CH Low)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity 28.0 ,68%
Cable -13.45dB

Measurement Distance at Im  Horizontal polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4823.69 | 51.66 | 34.52 6.32 36.60 | 9.50 | 0.35 46.75 74.00 | -27.25 P 1.00
4823.69 | 37.38 | 34.52 6.32 36.60 | 9.50 | 0.35 32.47 54.00 | -21.53 A 1.00
722959 | 61.47 | 39.53 8.27 36.84 | 950 | 0.91 63.83 74.00 | -10.17 P 1.00
7229.59 | 47.36 39.53 8.27 36.84 | 9.50 | 0.91 49.72 54.00 -4.28 A 1.00
9652.35 | 48.80 40.38 9.36 3750 | 950 | 0.54 52.08 74.00 -21.92 P 1.00
9652.35 | 35.28 40.38 9.36 3750 | 950 | 0.54 38.56 54.00 -15.44 A 1.00
12060.00| 44.69 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 51.43 74.00 | -22.57 P 1.00
12060.00| 33.65 | 41.80 | 1056 | 36.55 | 9.50 | 0.43 40.39 54.00 | -13.61 A 1.00

Measurement Distance at Im  Vertical polarity

Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuVv) | (dB) (dB) | (dB) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | (P/Q/A) | (Meter)
482471 | 5232 | 34.52 6.32 36.60 | 9.50 | 0.35 47.41 74.00 | -26.59 P 1.00
4824.71| 37.20 | 34.52 6.32 36.60 | 9.50 | 0.35 32.29 54.00 | -21.71 A 1.00
7233.35( 60.00 | 39.53 8.27 36.85 | 9.50 | 0.91 62.36 74.00 | -11.64 P 1.00
7233.35( 44.70 | 39.53 8.27 36.85 | 9.50 | 0.91 47.06 54.00 -6.94 A 1.00
9646.69 [ 51.21 | 40.38 9.35 3750 | 950 | 0.54 54.48 74.00 | -19.52 P 1.00
9646.69 [ 37.00 | 40.38 9.35 3750 | 950 | 0.54 40.27 54.00 | -13.73 A 1.00
12060.00| 44.39 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 51.13 74.00 | -22.87 P 1.00
12060.00| 32.48 | 41.80 | 10.56 | 36.55 | 9.50 | 0.43 39.22 54.00 | -14.78 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH Middle)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity] 28.0 ,68%
Cable -13.45dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4868.25 | 46.25 34.59 6.32 36.61 | 9.50 | 0.30 41.35 74.00 -32.65 P 1.00
4868.25 | 32.77 34.59 6.32 36.61 | 9.50 | 0.30 27.87 54.00 -26.13 A 1.00
7311.26 | 59.48 39.61 8.30 36.93 | 9.50 | 0.83 61.79 74.00 -12.21 P 1.00
7311.26 | 4595 | 3961 | 830 | 36.93 | 950 | 0.83 48.26 54.00 -5.74 A 1.00
9738.43 | 46.06 | 4031 | 952 | 3757 | 950 | 057 49.39 74.00 | -24.61 P 1.00
9738.43| 3335 | 4031 | 952 | 3757 | 950 | 057 36.68 54.00 | -17.32 A 1.00
12185.00| 44.87 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 51.79 74.00 | -22.21 P 1.00
12185.00| 33.05 42.00 10.52 36.49 | 9.50 | 0.39 39.97 54.00 -14.03 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4874.17 | 45.05 34.60 6.32 36.61 | 9.50 | 0.30 40.15 74.00 -33.85 P 1.00
4874.17 | 33.05 | 3460 | 632 | 36.61 | 9.50 | 0.30 28.15 54.00 | -25.85 A 1.00
730450 | 55.59 | 39.60 | 830 | 36.92 | 9.50 | 0.84 57.91 74.00 | -16.09 P 1.00
730450 | 41.26 | 39.60 | 830 | 36.92 | 9.50 | 0.84 43.58 54.00 | -10.42 A 1.00
9739.80 | 52.05 40.31 9.53 3757 | 950 | 0.57 55.38 74.00 -18.62 P 1.00
9739.80 | 37.33 40.31 9.53 3757 | 950 | 0.57 40.66 54.00 -13.34 A 1.00
12185.00| 45.23 42.00 10.52 36.49 | 9.50 | 0.39 52.15 74.00 -21.85 P 1.00
12185.00| 32.74 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 39.66 54.00 | -14.34 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/9/8
Model DAP-3220 Test By Alan Fan
IEEE 802.11g TX (CH High)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity] 28.0 ,68%
Cable -13.45dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
492447 | 46.77 | 3468 | 6.32 | 36.62 | 9.50 | 0.25 41.89 74.00 | -32.11 P 1.00
4924.47 | 33.60 34.68 6.32 36.62 | 9.50 | 0.25 28.72 54.00 -25.28 A 1.00
7372.49 | 59.07 39.67 8.32 36.99 | 950 | 0.78 61.35 74.00 -12.65 P 1.00
737249 | 44.14 | 3967 | 832 | 3699 | 950 | 0.78 46.42 54.00 -7.58 A 1.00
9847.69 | 46.14 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 49.54 74.00 | -24.46 P 1.00
9847.69 | 3450 | 4022 | 9.73 | 37.66 | 9.50 | 0.61 37.90 54.00 | -16.10 A 1.00
12310.00| 45.02 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 52.12 74.00 | -21.88 P 1.00
12310.00| 32.33 42.20 10.49 36.43 | 9.50 | 0.35 39.43 54.00 -14.57 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4923.94 | 45.00 34.68 6.32 36.62 | 9.50 | 0.25 40.12 74.00 -33.88 P 1.00
492394 | 32.80 | 3468 | 632 | 36.62 | 950 | 0.25 27.92 54.00 | -26.08 A 1.00
737550 | 55.29 | 39.68 | 832 | 37.00 | 950 | 0.77 57.56 74.00 | -16.44 P 1.00
737550 | 40.33 | 39.68 | 832 | 37.00 | 9.50 | 0.77 42.60 54.00 | -11.40 A 1.00
9851.05| 50.14 40.22 9.74 37.66 | 9.50 | 0.61 53.54 74.00 -20.46 P 1.00
9851.05| 35.00 40.22 9.74 37.66 | 9.50 | 0.61 38.40 54.00 -15.60 A 1.00
12310.00| 45.23 42.20 10.49 36.43 | 9.50 | 0.35 52.33 74.00 -21.67 P 1.00
12310.00| 33.54 | 4220 | 10.49 | 36.43 | 9.50 | 0.35 40.64 54.00 | -13.36 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/9/8
with PoE
Model DAP-3220 Test By Alan Fan
IEEE 802.11g Turbo TX (CH Middle)
Test Mode Model:ANT24-2100 (21dBi) + 15.1m |TEMP & Humidity] 28.0 ,68%
Cable -13.45dB
Measurement Distance at Im  Horizontal polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) (dB) (dB) | (dB) | (dBuV/m) ((dBuVv/m)| (dB) | (P/Q/A) | (Meter)
4859.88 | 48.47 34.58 6.32 36.61 | 950 | 0.31 43.57 74.00 -30.43 P 1.00
4859.88 | 34.52 34.58 6.32 36.61 | 9.50 | 0.31 29.62 54.00 -24.38 A 1.00
7302.30 | 58.69 39.60 8.29 36.92 | 950 | 0.84 61.01 74.00 -12.99 P 1.00
7302.30 | 45.00 | 39.60 | 829 | 36.92 | 950 | 0.84 47.32 54.00 | -6.68 A 1.00
9734.64 | 46.36 | 4031 | 952 | 3757 | 950 | 057 49.69 74.00 | -24.31 P 1.00
9734.64 | 3400 | 4031 | 952 | 3757 | 950 | 057 37.33 54.00 | -16.67 A 1.00
12185.00| 45.17 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 52.09 74.00 | -21.91 P 1.00
12185.00| 33.65 42.00 10.52 36.49 | 9.50 | 0.39 40.57 54.00 -13.43 A 1.00
Measurement Distance at Im  Vertical polarity
Freq. [Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) | (dBuv) | (dB) (dB) | (@B) | (dB) | (dBuv/m) |(@Bpv/m)| (dB) | (P/QIA)| (Meter)
4864.55| 46.69 34.58 6.32 36.61 | 9.50 | 0.31 41.79 74.00 -32.21 P 1.00
4864.55| 33.56 | 3458 | 632 | 36.61 | 9.50 | 0.31 28.66 54.00 | -25.34 A 1.00
730091 | 56.00 | 39.60 | 829 | 36.92 | 9.50 | 0.84 58.32 74.00 | -15.68 P 1.00
730091 | 43.02 | 3960 | 829 | 3692 | 9.50 | 0.84 45.34 54.00 | -8.66 A 1.00
9737.57 | 50.02 40.31 9.52 3757 | 950 | 0.57 53.35 74.00 -20.65 P 1.00
973757 | 34.70 40.31 9.52 3757 | 950 | 0.57 38.03 54.00 -15.97 A 1.00
12185.00| 45.30 42.00 10.52 36.49 | 9.50 | 0.39 52.22 74.00 -21.78 P 1.00
12185.00| 33.10 | 42.00 | 1052 | 36.49 | 9.50 | 0.39 40.02 54.00 | -13.98 A 1.00

Remark:

1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation is as follow:
Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level-Limit
5. The other emission levels were 20dB below the limit
6. The test limit distance is 3M limit.
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8.8.4 RESTRICTED BAND EDGES
Internal Antenna WHA-YU C037-540814-A (9dBi)

Detector mode : Peak Polarity : Horizontal
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0D dB
%Ref Lvl 62.21 dBuV VBIW 1 MHz
122.7 dBuv 2.38950802 GHz SWT 5 ms Unit dBuV
122
120 25 HE Off L 2 3 Fo—-—Bm
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Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 06.AUG.2007 12:17:40
Detector mode : Average Polarity : Horizontal
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 42.76 dBuV VBW 10 Hz
122.7 dBuV 2.38746493 GHz SWT 29 s Unit dBuV
122
120 25 HR Of f i L2 [Ti] 4o 2E u‘D,u,
2.3B74B[483 GHz -
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Start 2.31 GHz 11.5 MHz, Stop 2.425 BHz

Date: 06.AUG.2007 12:19:17
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 70.87 dBuV VBW 1 MHz
122.7 dBuv 2.37913828 GHz SWT 5 ms Unit dBuV
13[2) 25 HR QOff i . 3 aSx xS QD/“‘ -

2.37 8 GHz
110 V1[IT1] 115.81\dBuV
2/413[]16[]3\\5Hz
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Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 06.AUG.2007 12:13:34
Detector mode : Average Polarity : Vertical
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 50.64 dBuv VBW 10 Hz
122.7 dBuv 2.38743487 GHz SWT 29 s Unit dBuV
122
120f—25 Fe—O£E ¥+ Sisan S mmeayed
2.387431487 GHz -
Vi[T1] 107,65 dBuV
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Start 2.31 GHz 11.5 MHz/ Stop 2.425 BHz

Date: 06.AUG.2007 12:02:28
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Detector mode : Peak Polarity : Horizontal
CH High (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 60.18 dBuV VBW 1 MHz
122.7 dBuv 2.48777555 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ B8
2.4B777555 GHz -
110 Y1 [iT17) 104.01 dBuV
1 2.46082[184 GHz
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Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 12:31:48
Detector mode : Average Polarity : Horizontal
CH High ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 42.76 dBuVv VBW 10 Hz
122.7 dBuV 2.48787575 GHz SWT 12.5 s Unit dBuV
122
120—25 HBR Off 4 43 #2-1rodB
2.48787575 GHz -
110 Y1 [[T1] 95.148 dBuV
2.46282565 GHz
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Date: 06.AUG.2007 12:33:33




Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 88 of 173

Detector mode : Peak Polarity : Vertical
CH High ( 802.11b MODE)
Marker 2 [T1] RBL L MHz  RF Att 0 dB
@Ref Lvl 66.32 dBuV  VBU 1 MHz
122.7 dBuv 2.49719439 GHz  SWT 5 ms Unit dBuy
122
120 25 HR QOff i P o
) T 17 |=ja2 erameiny
A P .
0 //H ™ Y1 |071] 115.[72 gBuv

/ \ 2.46052(104 GHz
100 //
30 17IEN \ 1MA
&)

D1 74 dBuv \/WM‘\“

70
\ 1
&0 | V/va L
o
X

30
40
30
F1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 12:27:13
Detector mode : Average Polarity : Vertical
CH High (802.11b MODE)
Marker 2 [T11] RBW 1 MHz  RF Att 0 dB
Ref Lvl 50.71 dBuV VB 10 Hz
122.7 dBuv 2.4B727455 GHz SWT  12.5 s Unit dBuV
122
120f—2S-——pBUitept £+ SH 8
2 4B727455 GHz -
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Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Date: 06.AUG.2007 12:28:42
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 61.86 dBuV VBW 1 MHz
122.7 dBuv 2.38000000 GHz SWT 5 ms Unit dBuV
122
120 25 HR QOff i L2 ] A LJD,U,
2.38000[000 GHz -
110 Vi[IT1] 102.}45 dBuV
2.416242%8 GHz
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Start 2.31 GBHz 11.5 MHz/ Stop 2.425 GHz
Date: 06.AUG.2007 13:13:31
Detector mode : Average Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 45.17 dBuV VBW 10 Hz
122.7 dBupv 2.38000000 GHz SWT 29 s Unit dBuV
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50
40
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 06.AUG.2007 13:21:56
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 72.78 dBuV VBW 1 MHz
122.7 dBuv 2.38000000 GHz SWT 5 ms Unit dBuV
135 25 HB Offcel ae nma - [a=pmei=y 7 -

2.33000040 GHz
10 vifiT1) 1T BV
7.41501202 \?\Hz
100 \
IrvreEw / 1MA
8o A
L D1 74 HBuY #’w

(T

—

30
40
30
=
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 06.AUG.2007 13:12:40
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
Ref Lvl 51.71 dBuV VB 10 Hz
122.7 dBuv 2.33000000 GHz SWT 29 s Unit dBuV
122
120f—2S-——pBUitept *oF ] e L s a7
239000000 GHz -
" viT1] 102.[67 dBuV
2.41347695 GHz
100 //ﬂk\\
WrvTER \ 1MA

60 /
D1 54 dBuv

50
l——1
| At
40
30
=
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 06.AUG.2007 13:08:36
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 62.31 dBuV VBW 1 MHz
122.7 dBuv 2.48400100 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ 5213w
2.4B400|100 GHz -
110 Y1 [iT17) 101.130 dBuV

2.45711423 GHz

100 patMM

55”1';//&4 \k‘ 1MA

a0 ‘v\
L D1 74 HBuv \4\%
70 ".\tl’l
2
60
WM
30
40
30
Fi1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 12:50:42
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g MODE)
Marker 1 [T1] RBUW 1 MHz  RF Att 0 dB
Ref Lvl 91.66 dBuV VBUW 10 Hz
122.7 dBuV 2.45531062 GHz SWT  12.5 s Unit dBuV
122
120f—2S-——pBUitept T S slapneiaz:;
2. 45531062 GHz -
110 Y2 |[T11] 44 .52 dBuv
2.48350000 GHz
100
i
98 1VIE//LW ~— 1MA
80

D1 54 dBuv
50 \
~
e |
10 ——
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Date: 06.AUG.2007 12:55:47
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Detector mode : Peak Polarity : Vertical
CH High (802.11g MODE)
Marker 2 [T1] RBW L MHz  RF Att 0 dB
@Ref Lvl 72.58 dBuv  VBW L MHz
122.7 dBuv 2.48370040 BHz  SWT 5 ms Unit dBuv
122
120f—2S-——pBUitept £+ an sipneisyy
I 48370040 orro| IR
10 s R y1[i71) 112.558 dBuv

/ RN 0.4553162 GHz

4 \

IVIEW V\y 1MA

80

D1 74 dBuv

70

60 JJMVAWA 4 Ay Il

Y

30
40
30
F1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 12:45:50
Detector mode : Average Polarity : Vertical
CH High (802.11g MODE)
Marker 2 [T11] RBW 1 MHz  RF Att 0 dB
Ref Lvl 51.26 dBuV VB 10 Hz
122.7 dBuv 2.48350000 GHz SWT  12.5 s Unit dBuV
122
120f—2S-——pBUitept £+ Sp e Casmnsiare
2. 48350000 GHz -
" Y1 [rT1) 101./567 dBuv
2.45521042 GHz
L
%
100

90 1v7u \ 1MA
80

60
D1 54 dBuv ~3
-‘RH
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Date: 06.AUG.2007 12:47:08
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Detector mode : Peak Polarity : Horizontal
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 58.41 dBuV VBW 1 MHz
122.7 dBuv 2.38424850 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 SH—Br
2.3B424850 GHz -
110 Vi [IT1] 89 .64 dBuV

2.44286573 GHz
1

o0 MAW\N\
WrvTER / \ 1MA

D1 74 dBuv
rNj

70 M

80

. WWWMWMWW

30
40
30
F1
22.7!
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 06.AUG.2007 13:52:00
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 44,12 dBuV VBW 10 Hz
122.7 dBupv 2.38000000 GHz SWT 38 s Unit dBuV
122
12025 P ¥otF+1 A4+
2.38000[000 GHz -
110 V1 [[T1] 88.[73 dBuV
2.4339550B312 GHz
100

WrvTER [\_ﬂ% 1MA
80 \

60 /
D1 54 dBuv

50
3
1
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 06.AUG.2007 13:53:27
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Detector mode : Peak Polarity : Vertical
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 67.81 dBuV VBW 1 MHz
122.7 dBuv 2.38968940 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept o Sxan spmnsiare
2.3B8969840 GHz -
110 Vi [IT1] 1117114 dBuV

/ 2. 2726865 PGHzZ

100 /

/ \
WrvTER tha
a0 ,,Jw/

| 01 74 BBy N'd
70 4
. 'W
50
40
30
Fi
22.7
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 06.AUG.2007 13:39:24
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBUW 1 MHz  RF Att 0 dB
Ref Lvl 52.22 dBuV VBW 10 Hz
122.7 dBuv 2.39000000 GHz SWT 38 s Unit dBuV
122
120 25 HB (O ff 1 L2 [Tl] =5 L_JD,U,
2.39000000 GHz -
" vy |71 100.|15 dBuV
2.43925/852 GHz
1
100 {, S j
WrvTER ’ \ 1MA
a0 ) \
70 Vd
60
L D1 54 @BV 4
50 d__,_,/'/ L]
_/"‘v\_,—N“V'—\J’\__;_\”"
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 06.AUG.2007 13:37:38
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 54.44 dBuV VBW 1 MHz
122.7 dBuv 2.48388800 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 S A
2 .4B8389800 GHz -
110 Vi [IT1] 89 .6 dBuV

2 .44234|730 GHz

100 WWML\

SD)yluiu \\ 1MA

80

D1 74 dBuV
- My

LA MM
30
40
30
Flt
22.7!
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 13:47:57
Detector mode : Average Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 41.83 dBuV VBW 10 Hz
122.7 dBupv 2.48350000 GHz SWT 21 s Unit dBuV
122
120 25 HR QOff i L2 [Tl] A LJD,U,
2 .4B8350[000 GHz -
110 V1 [[T1] 88.87 dBuV
2.43280[160 GHz
100
1
IOvTE 2 S——— tMA
80 |

il |
Y \

~J
D1 54 dBuv
50
40 —
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 06.AUG.2007 13:49:14
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Detector mode : Peak Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
@Ref Lvl 65.14 dBuV VB 1 MHz
122.7 dBuv 2.48350000 GHz SWT 5 ms Unit dBLV
122
12025 e ¥otF+1 F5— 4B
> . 48350000 GHz -
5 V1 {1711 110.[37 aBuv

110

/ N N W\ 2. 44484389 GHz
105/ \
30

IVIEW N 1MA

&) \“’\W
L D1 74 HBuY w

70 A
¥

60 MA Lapa |
Rt AL

30
40
30
Flt
22.7!
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 06.AUG.2007 13:42:34
Detector mode : Average Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 48.64 dBuV VBW 10 Hz
122.7 dBupv 2.48350000 GHz SWT 21 s Unit dBuV
122
120 25 HR QOff i L2 [Tl] e QDM
2 .4B8350[000 GHz -
110 V1 [[T1] 100.31 dBuV

2.44012024 GHz

l]IEN \ 1MA
80

D1 54 dBuv

50
P

40

30

F1

22.7

Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 06.AUG.2007 13:44:51
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External Antenna D-Link ANT24-0801 (8.5dBi) + 0.74m cable

Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
%Ref Lvl 54.88 dBuV VBW 1 MHz
122.7 dBuv 2.38608216 GHz SWT 3 ms Unit dBuV
122
120 20 HE O f f i v 1 [SL3 elsppwiny s
2.38608216 GHz -
110 V1[T1] 99.]13 dBuV

2.41278557 GHz

1
100

WrvrER / \ 1MA
80

D1 74 dBuVv / \\
70 \
&0 - /f”“\
EDMWWWMMW
40
30
F
22.7 |
Start 2.31 BGHz 11.5 MHz/ Stop 2.425 GHz
Date: 13.5ER.2007 15:14:24
Detector mode : Average Polarity : Horizontal
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 41.36 dBuV VBW 10 Hz
122.7 dBuv 2.38608216 GHz SWT 29 s Unit dBuV
122
120—25 HR Off Yo 47 A3 5—dbr
2.38608216 GHz -
110 Vi[T1] 90.[13 dBuV
2.41278)557 GHz
100
1
390

IVIEW / \ 1MA
80 /
70

—_—’_‘/’/

B0
D1 54 dBuv I
50 i A
40
30
F
22 .7 |
Start 2.31 GHz 11.5 MHz/, Stop 2.425 GHz

Date: 13.5EFP.2007 15:18:08
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl £9.38 dBuV VBW 1 MHz
122.7 dBuv 2.38700401 GHz SWT 5 ms Unit dBuV
135 25 HB Offcel ae nma SR =]a7°7 -

2387001 GHz
10 villiT1) 15 [55\ dBuv
2/é1209419\5Hz
100 / \
90

IVIEW \ 1MA

—

80

D1 74 dBuv /f\‘ \

70

|

: WWMWWM 7

30
40
30
=
22.7!
Start 2.31 GBHz 11.5 MHz/ Stop 2.425 GHz
Date: 13.5ERP.2007 15:10:53
Detector mode : Average Polarity : Vertical
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 50.85 dBuV VBW 10 Hz
122.7 dBuv 2.38700401 GHz SWT 29 s Unit dBuV
122
120f—2S-——pBUitept *oF ] 561856
2.3B8700401 GHz -
110 Vi[IT1] 106,93 dBuV

2.7_@&& GHz
100 / \
30

IVIEW \ 1MA

80 \
70

D1 54 dBuVv l/
50 N
ﬂ_'—“\h/
VAN
40
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 13.5ER.2007 15:12:16
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Detector mode : Peak

Polarity : Horizontal

CH High (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 53.55 dBuV VBW 1 MHz
122.7 dBuv 2.4B8530361 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ 5555ty
2.4B530B61 GHz
110 Y1 (711 101.[00 dBuV
2.46182[385 GHz
1
b / - \
90 1v17 A
a0 \
—0/74 HB LV \
m'”/ \/‘
60
D
- MWWJ‘V{MM
40
30
F1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 15:26:52

Detector mode : Average

Polarity : Horizontal

CH High ( 802.11b MODE)
Marker 2 [T1] RBUW 1 MHz RF Att 0 dB
Ref Lvl 40.60 dBuV VBUW 10 Hz
122.7 dBuv 2.48370040 GHz SWT  12.5 s Unit dBuV
122
120f—2S-——pBUitept £+ il |
2.48370[040 GHz
. Y1|(T1] 92.]45 dBuv
2.46132265 GHz
100
1
30
IVIEW /,/ \\\\\ 1MA
80 /
70 / \
60 \
5(41 54 HBuv —
30
40
30
Fi1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 15:27:42
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Detector mode : Peak Polarity : Vertical
CH High (802.11b MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
@Ref Lvl 67.96 dBuV VBUW 1 MHz
122.7 dBuv 2.43188377 GHz SWT 5 ns Unit dBuv
122
120f—25——4B8D0tfept 3 Saan S1sansarer
Pl | 2.49188[377 GHz -

M\\\ ¥
110

100 / \\
90 17IEN \ 1MA
a0 .

—

[T1] 116.]33 dBuV
2.46052|104 GHz

e
D1 74 HBuV \\\
70 2
60 \\i‘&
50
40
30
F1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Dete: 13.5EP.2007 15:22:20
Detector mode : Average Polarity : Vertical
CH High ( 802.11b MODE)
Marker 2 [T1] RBHW L MHz  RF Att 0 dB
@Ref Lvl 48.70 dBuv  VBW 10 Hz
122.7 dBuvV 2.4B727455 BHz  SWT  12.5 s Unit dBv
122
120 25 HR Off 4 43 #S1r5—dBr
2.48727455 BHz .
" | Y1|071] 108.]23 dBuv
/———V\ﬂ\ 2.461420285 GHz
100

90 1v7m \ 1MA
80

|4
60 \\
D1 54 dBuv \ 5
50 ¥
\bmw
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Date: 13.5ER.2007 15:24:08




Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 101 of 173

Detector mode : Peak Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 55.48 dBuV VBW 1 MHz
122.7 dBuv 2.38907816 GHz SWT 5 ms Unit dBuV
122
12025 e ¥+ S5 B
2.3B8907816 GHz -
110 Vi[IT1] 86.62 dBuV

2.4160102 GHz

100 .
WrvTER \ 1MA
&) \

L D1 74 BBuv

70

60 2||]dw
ﬂwMMMNku#M&*MNMNArMMwMVHMMM\HAMKMWMk«WUmNMwwv&JJ

30
40
30
=
22.7!
Start 2.31 GBHz 11.5 MHz/ Stop 2.425 GHz
Date: 13.5ERP.2007 14:33:23
Detector mode : Average Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 41.83 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 29 s Unit dBuV
122
120 25 HR QOff i L2 [Tl] i QD,U,
2.38000[000 GHz -
110 Vi[IT1] 86.[30 dBuV
2.41416B34 GHz
100
IOFTvTER T A

. N
. |

L D1 54 dBuV \\
50 /////
4D )
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 13.5ER.2007 14:41:03
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T11] RBW 1 MHz RF Att 0 dB
@Ref Lvl 71.42 dBuv VBW 1 MHz
122.7 dBuv 2.33000000 GHz SWT 5 ms Unit dBuY
122
12025 e ¥+ B
2.39000p00 GHz -
vifIT11 L8R B LV

110

741048096 ‘in
100 \\
IrvreEw // 1MA
8o

1ﬁf/
L D1 74 BBuv
70 M‘W
M»ANVJW¢NMA”MANMLMJNLNNMMWUM
50
40
30
.
22.7
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 13.5EP.2007 14:48:53
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 52.27 dBuV VB 10 Hz
122.7 dBuv 2.39000000 GHz SWT 29 s Unit dBuV
122
120 25 HB (O ff 1 L2 [Tl] =5 = LJD,U,
2 .33000[000 GHz -
I Vi1 101./92 dBuv
2.41347635 GHz
100 /f"’"\) \
IrvreEw \ 1MA

80 \

70

60 /
D1 54 dBuv 3

50 w-//

40

30

22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 13.5ER.2007 14:50:30
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 60.06 dBuV VBW 1 MHz
122.7 dBuv 2.48410120 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ 5B
2.4B410{120 GHz -
110 Y1 [iT17) 358.180 dBuV

2.45691383 GHz

100
90 7u \ 1MA
8o \

L D1 74 BBuv

70 k‘

IES
60 &
- M,,MI»A;M,M,”
40
30
F1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 14:31:07
Detector mode : Average Polarity : Horizontal
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 41.93 dBuV VBW 10 Hz
122.7 dBuV 2.48350000 GHz SWT 12.5 s Unit dBuV
122
120f—2S-——pBUitept £+ +-B3 v
2.48350000 GHz
10 Y1 [rT1] 87.87 dBuv
2.45581[162 GHz
100
WOrvTER A
[ I
80 / \\
70 / \
60 \
[ D1 54 dBuv
50
\[\
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 14:32:51
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Detector mode : Peak

Polarity : Vertical

CH High ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
Ref Lvl 72.99 dBuv VB 1 MHz
122.7 dBuv 2.48360020 GHz SWT 5 ms Unit dBLV
122
120f—2S-——pBUitept £+ an srepneisyy
1 2. 48360020 GHz
" A Rt e s e Y1 [t712 113 .44 dBwV
/ \ 2.45501j002 GHz
1DD,MW M\*u
WrvTER v
. M,
‘“‘W“
L D1 74 BBuv
70
. | YT
50
40
30
F1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 14:17:11

1MA

Detector mode : Average

Polarity : Vertical

CH High ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 53.39 dBuwV VBW 10 Hz
122.7 dBuv 2.4B8350000 GHz SWT 12.5 s Unit dBuV
122
120f—2S-——pBUitept £+ 53-139—dfw
2.48350000 GHz
110 Y1 [lT11] 103 .44 dBuV
1 2.45551102 GHz
/'3—“——~———\,f_~
100
90 1v1/zu \
an \
70
60
D1 54 dBuVv
50
r— ]
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 14:24:33
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Detector mode : Peak Polarity : Horizontal
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 54.44 dBuV VBW 1 MHz
122.7 dBuv 2.383908820 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 S A
2.3B8909820 GHz -
110 Vi [IT1] 85.07 dBuV

2.44046092 GHz

100

1

MM

WrvTER / \ 1MA
&)

D1 74 dBuv 1/ \\
70 /N

60

50

40
30
F1
22.7!
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 13.5EP.2007 15:05:54
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g Turbo MODE)
Marker 2 [T11] RBW 1 MHz RF Att 0 dB
@Ref Lvl 41.65 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 38 s Unit dBuV
122
12025 P ¥otF+1 3 e pmeiaye
2 .38000000 GHz -
110 V1 [[T1] 84 .[75 dBuV
2.43264529 GHz
100
WrvTER . 1MA
]
80 [_HH-

L D1 54 [BRY /,/
50
Ly
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 13.5ER.2007 15:07:26
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Detector mode : Peak Polarity : Vertical
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl B6.73 dBuV VBW 1 MHz
122.7 dBuv 2.38968940 GHz SWT 5 ms Unit dBuV
135 25 HB Offcel S pma 567 3—dbr -

2.38359040 GHz
V1 T1) L R4 T dBuY

110

/ 2.442555?3’\5Hz
100 /
K \
IrvreEw M/’ 1MA
8o

—

[
L D1 74 @BV A
70 4}
WJH
v W‘“"‘MM
MWW
50
40
30
Fi
22.7
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 13.5EP.2007 14:54:39
Detector mode : Average Polarity : Vertical
CH High ( 802.11g Turbo MODE)
Marker 2 [T1] RBUW 1 MHz  RF Att 0 dB
@Ref Lvl 51.43 dBuV VBUW 10 Hz
122.7 dBuv 2.33000000 GHz SWT 38 s Unit dBuV
122
12025 P ¥otF+1 S 3—Br
2.33000p00 GHz -
. v1|[T1] 101.[358 dBuv
2. 44076152 GHz
1
100 ( — “\
WrvTER / \ 1MA

80 J
70 /
60

D1 54 dBuv ,y/
50 /
,~wN\—J~—\F_~_,,d_~/~LJ’
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 13.5ER.2007 14:56:45
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 54.18 dBuV VBW 1 MHz
122.7 dBuv 2.48350000 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 SA— B
2 .4B8350[000 GHz -
110 Vi [IT1] 85.28 dBuV

2.44278|156 GHz

100 1
"""”""MW
y /wv‘ X“Mm\\
7!EN \ 1MA
a0 \\
—D1 74 dBuVv
70 U\

60 N\’\th.

50
40
30
Flt
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 13.5EP.2007 15:02:44
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 40.79 dBuV VBW 10 Hz
122.7 dBuv 2.4B8350000 GHz SWT 21 s Unit dBuV
122
120 25 HR Off 4 L 2 43 #5175 B
0. 48350000 GHz -
110 V1 [[T1] 85.07 dBuV
2.44012[024 GHz
100
IOFTvTER ] A
K_P*‘W’V‘M
80 [

D1 54 dBuv
v \
\v
40
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 13.5ER.2007 15:04:12
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Detector mode : Peak Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T11] RBW 1 MHz  RF Att 0 dB
@Ref Lvl 65.11 dBuv VBW 1 MHz
122.7 dBuv 248449800 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept o S5+t
L 0. 48449800 GHz -
— Wl V1 [[T1) 111.]75 dBuV

110 VAR

/ ‘\ 2.44145030 GHz
108// \\\
30

IVIEW 1MA

a0 A
Py

L D1 74 [dBuY I/
70
2
B0 Maf\w

50
40
30
Fl1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 13.5ER.2007 14:58:35
Detector mode : Average Polarity : Vertical
CH High ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 48.25 dBuV VBW 10 Hz
122.7 dBuVv 2.48350000 GHz SWT 21 s Unit dBuV
122
120—25 HBR Off 4 v 43 4#S5P5—dBr
2. 48350000 GHz -
110 V1|[T1] 101.24 dBuV
2.44278|1156 GHz
1
100 4 =

90 171EN \ 1MA
80

70

L D1 54 [dBuv \

* \k\>\\~‘_~v~
M
40
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 13.5ER.2007 14:539:48




Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 109  of 173

External Antenna D-Link ANT24-1500 (15dBi) + 8.6m Cable

Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 54.03 dBuV VBW 1 MHz
122.7 dBuv 2.38562124 GHz SWT 5 ms Unit dBuV
122
120 20 HE O f f i L 2 3 SL repmaiayes
2.38562[124 GHz -
110 VI|I[T1] B86.|14 dBuV
2.41370[741 GHz
100
O TvTER A
. PN
D1 74 dBuVv // \\
70
60 \
; \
sttt A A A sy ARk A A AN %r¢deA/MvLMbwaM*”J
50
40
30
F
22.7 |
Start 2.31 BGHz 11.5 MHz/ Stop 2.425 GHz
Date: 12.5ER.2007 15:06:06
Detector mode : Average Polarity : Horizontal
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 40.77 dBuV VBW 10 Hz
122.7 dBuv 2.38723447 GHz SWT 29 s Unit dBuV
122
120—25 HR Off Yo 47 457 7B
2.387231447 GHz -
110 Vi[T1] 77.94 dBuV
2.41278)557 GHz
100
DOFTvTER 1MA
80 -

: [

L D1 54 [dBuY / \
. [ |
2 S — \
A 4
40
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 12 . SERP.2007 15:12:25
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 57.89 dBuV VBW 1 MHz
122.7 dBuv 2.36878760 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept *oF ] Saan lomnsiare
2.36879760 GHz -
110 Vi[IT1] 107,02 dBuV

2.i;;zé55? GHz
100 / \\\
IrvreEw / \ 1MA
8o

L D1 74 @BV \\
" /\.\J
60 -

50

40
30
=
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 12.5ERP.2007 14:54:28
Detector mode : Average Polarity : Vertical
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 43.32 dBuV VBW 10 Hz
122.7 dBuv 2.38700401 GHz SWT 29 s Unit dBuV
122
1o0}—25 HE Off ¥t A3 P2 dbm
2.38700401 GHz -
110 Vi[T1] 98.[68 dBuV
2.41255)511 GHz
100 !

IVIEW / \ 1MA
80
70 \
60 \

A Y
D1 54 dBuv

50
2 /
40 ™
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 12.5EFP.2007 14:56:45
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Detector mode : Peak Polarity : Horizontal
CH High (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 53.24 dBuV VBW 1 MHz
122.7 dBuv 2.48028057 GHz SWT 5 ms Unit dBuV
122
12025 e 3 534 b
2.48028[057 GHz -
110 Y1 [iT17) 89 .33 dBuV

2.46052|104 GHz

100

WrvTER //M 1MA

80

D1 %daw
70

60
«// \N“‘M ¢
. LTS PN SWTN | GV T NG T Y
40
30
F1
22.7!
Start 2.45 GHz 5.000001 MHz/ Stop 2.50000001 GHz
Date: 12.5ERP.2007 15:23:42
Detector mode : Average Polarity : Horizontal
CH High ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 40.47 dBuV VBW 10 Hz
122.7 dBuv 2.48757516 GHz SWT 13 s Unit dBuV
122
120f—== e = ATt
2.48757516 GHz -
110 Y |(T1] 81.27 dBuV
2.4B1321265 GHz
100
OrvreER 1MA
1
80

70 /
60

—0/54 HBuv \

5D\../ \/
] ,
40 X
30
F1
22.7 |
Start 2.45 GHz 5.000001 MHz/ Stop 2.50000001 BHz

Date: 12.5EFP.2007 15:31:14
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Detector mode : Peak Polarity : Vertical
CH High ( 802.11b MODE)
Marker 2 [T1] RBUW 1 MHz  RF Att 0 dB
@Ref Lvl 64.24 dBuV VB 1 MHz
122.7 dBuv 2.4B647295 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ FA—pA—dB
2 4BBA7RI5 GHz -
" . Y1 |r711 107./92 dBuv
L~ 2.46342B86 GHz

100 \

90 1v7u \ 1MA
&)

70[1%1 74 dBuVv \Mu/"'\,:,l;u‘l

c‘i_
P

60
30
40
30
F1
22.7!
Start 2.45 GHz 5.000001 MHz/ Stop 2.50000001 GHz
Date: 12.5ER.2007 15:25:31
Detector mode : Average Polarity : Vertical
CH High ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 43.30 dBuV VBW 10 Hz
122.7 dBuv 2.48767536 GHz SWT 13 s Unit dBuV
122
120—25 HB Qff =3 A3 P tubw
2.48767p36 GHz -
110 Y |(T1] 99.[65 dBuV
2.4B61521305 GHz
1
100

1/
1 \
A JN

~
L D1 54 [dBuY \\
50
\|| :
-m_'—'—'l\
40
30
F1
22.7 |
Start 2.45 GHz 5.000001 MHz/ Stop 2.50000001 GHz

Date: 12.5EF.2007 15:26:40
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Detector mode : Peak Polarity : Horizontal
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 53.04 dBuV VBW 1 MHz
122.7 dBuv 2.38746493 GHz SWT 5 ms Unit dBuV
122
12025 e ¥+ S4B
2.3B74B[483 GHz -
110 Vi[IT1] 84 .38 dBuV

2.41532064 GHz

100
WrvTER ; 1MA
. //AA_W\X«.\\

L D1 74 [dBuv t
70

50

40
30
=
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 12.5ERP.2007 14:23:02
Detector mode : Average Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 40.86 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 29 s Unit dBuV
122
120f—== e ¥t A0t
2.38000(000 GHz -
110 Vi[T1] 73.91 dBuV
2.41393[788 GHz
100
DOFTvTER 1MA
80

o ~— T

. A

D1 54 dBuVv , \\
50

40

30

22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 12.5EFP.2007 14:25:05
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl B60.32 dBuV VBW 1 MHz
122.7 dBuv 2.38032064 GHz SWT 5 ms Unit dBuV
122
12025 e ¥+ F6-132—Br
2.3B032064 GHz -
110 Vi[IT1] 103.183 dBuV

2.41393)/88 GHz

100 //MLL\\\
WrvTER \ 1MA
&) /

D1 74 dBuv f/
/1

70

SIS

60

50

40
30
-
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 12.5ERP.2007 14:17:12
Detector mode : Average Polarity : Vertical
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 45.02 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 29 s Unit dBuV
122
120 28 HE (Qff Y 3 - Siape:
2.38000(000 GHz -
110 Vi[T1] 93.[63 dBuV
2.41393[788 GHz
100

[

. T

IVIEW / \ 1MA
80 \
70

L D1 54 By
50 /
3
40
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 12.5EFP.2007 14:13:18
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 53.34 dBuV VBW 1 MHz
122.7 dBuv 2.488008902 GHz SWT 5 ms Unit dBuV
122
120—25 HB Off 4 43 S334 B
>.48800[802 GHz -
110 Y1 (711 85.81 dBuV
2.45531062 GHz
100
BOFTvTER A
“""“““""*’WM
80 / ‘\
—DA1//?4 HB LY T
mf, ‘\‘\
60
WMW 5
- LT dtnd i AMA
40
30
Fi1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 12.G5EP.2007 14:08:37
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 40.59 dBuV VBW 10 Hz
122.7 dBuV 2.48350000 GHz SWT  12.5 s Unit dBwV
122
120—25 HB Qff =3 Ao 5—obw
2.4B8350[000 GHz -
L0 Y1 [(T1] 75.147 dBupv
2.45561[122 GHz
100
DOFTvTER 1MA
80 .
70 [
60 / \
—01/54 BV \
T \\\
'\
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz
Date: 12.SEP.2007 14:09:35
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Detector mode : Peak Polarity : Vertical
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 67.52 dBuV VBW 1 MHz
122.7 dBuv 2.48350000 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept £+ F7 52—t
2.4B350[000 GHz -
110 Y1 [iT17) 105.55 dBuV
1 2.4574148B3 GHz
AM/X\WW

100 "/

QD;}"IEN 1MA
" M
L D1 74 BBV A

A4V
70 -'L“‘

60
%WW

30
40
30
F1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 12.5ERP.2007 14:03:03
Detector mode : Average Polarity : Vertical
CH High ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 45.91 dBuV VBW 10 Hz
122.7 dBuv 2.48350000 GHz SWT 12.5 s Unit dBuV
122
120—25 HB Qff =3 Eaea Summeiny s
2.48350(000 GHz -
110 Y |(T1] 94 .25 dBuV
2.45711423 GHz
100

30

1V1I:/ 1MA
L
1 \

60

D1 54 dBuVv

50
Y

30

F1

22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz

Date: 12.5EFP.2007 14:04:24
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Detector mode : Peak Polarity : Horizontal
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 54.20 dBuV VBW 1 MHz
122.7 dBuv 2.35268537 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 SEin Caspmeiaye
2.352B68p37 GHz -
110 Vi [IT1] 84|11 dBuV

2.42559118 GHz

100

WrvTER 1MA

80 /
D1 74 dBuv /

70 Jf//
60

30
40
30
Fi
22.7!
Start 2.31 GBHz 14 MHz/ Stop 2.45 GHz
Date: 12.SEP.2007 14:29:02
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBUW 1 MHz  RF Att 0 dB
Ref Lvl 40.78 dBuV VBUW 10 Hz
122.7 dBuV 2.38943888 GHz SWT 35 s Unit dBuV
122
120f—2S-——pBUitept o il |
2.38943[88 GHz
. V1 |IT1] 7446 dBuV
2.42334[69 GHz
100
WrvTER 1MA
80
1
70 /\f‘m
60 I
L D1 54 [dBuv ]
30
2 _//
40
30
Fi
22.7 |
Start 2.31 GHz 14 MHz/ Stop 2.45 GHz
Date: 12.SEP.2007 14:31:56
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Detector mode : Peak Polarity : Vertical
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl B60.26 dBuV VBW 1 MHz
122.7 dBuv 2.38845691 GHz SWT 5 ms Unit dBuV
122
120—25—+—B Uffeot o Siom Casmnsiare7
2.3B8845681 GHz -
110 Vi [IT1] 102.00 dBuV
2.42573|146 GHz
1
e SN

100 / _\\
WrvTER / \ 1MA
&) ’,//

L D1 74 BBuv y

- W

mewwﬁ

30
40
30
F1
22.7!
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 12.5ERP.2007 14:45:28
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 44.57 dBuV VBW 10 Hz
122.7 dBuV 2.38000000 GHz SWT 38 s Unit dBuV
122
12025 P ¥otF+1 445 7B
2.38000[000 GHz -
110 V1 [[T1] S1.85 dBuV
2.42543[086 GHz
100
1
30

IVIEW { v ‘\ 1MA
80

60 /
D1 54 dBuv

7
50 4
2
_'_'_,.'—'v-’
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 12 .5ER.2007 14:47:05
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 52.17 dBuV VBW 1 MHz
122.7 dBuv 2.48453106 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 SEan e eiaye
2 .4B8453]106 GHz -
110 Vi [IT1] 83.88 dBuV

2.42315431 GHz

100
90 TVIEN 1MA
an / Al oSV ntah ‘)”’\

47/1 74 @BV \
7D/.- \
60 =

\\N‘\AMW 2

50 A A A A A AL
40
30
Flt
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 12.5EP.2007 14:34:33
Detector mode : Average Polarity : Horizontal
CH High ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 40.35 dBuV VBW 10 Hz
122.7 dBuV 2.4B8350000 GHz SWT 21 s Unit dBuV
122
120 25 HR Off 4 L 2 43 #5-135—Br
0. 48350000 GHz -
110 V1 [[T1] 74 |75 dBuV
2 .42282|164 GHz
100
IOFTvTER A
80

55#1 54 HBuY \

40

30

22.7

Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 12.5ER.2007 14:36:05
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Detector mode : Peak Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 57.77 dBuV VBW 1 MHz
122.7 dBuv 2.48350000 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept o SEon [aamsiare
2 .4B8350[000 GHz -
110 Vi [IT1] 102.137 dBuV
2.42548[287 GHz
100 o~ VPNV Aand o~

o X

a0 \\u
D1 74 HBuv
70 Mt
60 {‘\'
MU‘&W\N
30
40
30
A1
22.7!
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 12.SEP.2007 14:40:33
Detector mode : Average Polarity : Vertical
CH High ( 802.11g Turbo MODE)
Marker 2 [T1] RBUW 1 MHz RF Att 0 dB
@Ref Lvl 43.16 dBuV VBUW 10 Hz
122.7 dBuV 2.48350000 GHz SWT 21 s Unit dBuV
122
12025 P ¥otF+1 A3-1+5dbw
. 48350000 GHz -
110 V1 |[T1] 91.[p7 dBuv
D . 42396537 GHz
100

30 f
IV/IEN v B 1MA
80

60 \’\\

L D1 54 [BRY P
50 \I\
S
40
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 12.5ER.2007 14:42:18
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External Antenna D-Link ANT24-2100 (21dBi) + 15.1m Cable

Detector mode : Peak

Polarity : Horizontal

CH Low ( 802.11b MODE)

Date:

07.5ER.2007

16:58:02

Marker 2 [T1] RBW 1 MHz RF Att D dB

Ref Lvl 53.48 dBuV VBW 1 MHz

122.7 dBuV 2.38101202 GHz SWT 5 ms Unit dBuv
122
120—=2= s o ¥ T35 dBr

2.38101p02 GHz
110 VifIT1] 91.183 dBuv
2.41301F03 GHz
100
E
WrvrER / \
80 / \

L D1 74 dBuY 7 I
70 \
60 \A
5DWWMWAWWMMN~WW
40
30

F
22.7
Start 2.31 GHz 11.5 MHz/ Stop 2.425 BHz

Detector mode : Average

Polarity : Horizontal

CH Low ( 802.11b MODE)

Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 40.68 dBuV VB 10 Hz
122.7 dBuv 2.38608216 GHz SWT 29 s Unit dBuV
122
120f—25 Fe—O£E ¥ 3 Slamme|ny e
2.38608216 GHz
110 VlfrT1l 83 .66 dBuV
2.41301p03 GHz
100
OrvreER
1
a0 7\
60 \
D1 54 dBuv \
50 \/
2
40 X
30
F
22.7

Date:

Start 2.31 GHz

07.5ERP.2007

11.5 MHz/

16:53:28

Stop 2.

425 GHz
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 60.81 dBuV VBW 1 MHz
122.7 dBuv 2.38183387 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept *oF ] S5+t
2.3B8183387 GHz -
110 V[T 111904 dBuV
27(34?5§E\EHZ
100 / \
IOFTvTER \ A
a0 \
—D1 74 dBuVv
- / "
2 /
60 ALI/NJ
30
40
30
=
22.7!
Start 2.31 GBHz 11.5 MHz/ Stop 2.425 GHz
Date: 07.5EP.2007 16:52:08
Detector mode : Average Polarity : Vertical
CH Low (802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 48.44 dBuv VBW 10 Hz
122.7 dBuv 2.3B723447 GBHz SWT 29 s Unit dBuV
122
1o0}—25 HR Off o4 caomn e nyes
2.38723[447 GHz -
110 Vi[T1] 102.[88 dBuV

2.41140pB1 GHz
1

100 / \

OrvreER / \ 1MA

80 \

70

80 /
L D1 54 pBv
50 2 |
——'_\\/K
4ofr——"
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 07.5ERP.2007 16:54:27
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Detector mode : Peak

Polarity : Horizontal

CH High ( 802.11b MODE)

Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 53.41 dBuV VBW 1 MHz
122.7 dBuV 2.48657315 GHz SWT 5 ms Unit dBuV
122
12025 e 3 SEmcammeiaye -
2.48657315 GHz
. Y1 [r713 91 .43 dBuV
2. 46252505 GHz
100
1
SOFTvTER //JM \ 1A
80
—01/4 SEY \
70 // \\
ED«J
\VMJJ«MA%M\ 5
o MWNJWWMW
40
30
F1
22.7

Start 2.45 GHz

Date: 07.5ERP.2007 17:03:33

5 MHz/

Stop 2.5 GHz

Detector mode : Average

Polarity : Horizontal

CH High (802.11b MODE)

Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 40.29 dBuV VBW 10 Hz
122.7 dBuv 2.48820942 GHz SWT  12.5 s Unit dBLV
122
120 28 HB QO ff 1 21V Zes muw|ny 2 -
2.48820B842 GHz
I Y1 [r71] 83.[p8 gBuv
2. 46272645 GHz
100
OrvreER 1MA
o2
80
70 /
80 \
—D/ 54 EBuV \
ED\/ \/
2
40 Y
30
F1
22.7 |

Date:

Start 2.45 GHz

07.5ER.2007

5 MHz/

17:04:42

Stop 2.5 BHz
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Detector mode : Peak Polarity : Vertical
CH High (802.11b MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
@Ref Lvl 56.62 dBuV VB 1 MHz
122.7 dBuv 2.48440180 GHz SWT 5 ms Unit dBLV
122
120—25 HB Qff t 43 56— OB
2 .48440/180 GHz -
o a Y1 lt711 110.133 aBuv

//’" \\ 2.460420084 GHz

100 A

90 1Vf4 \ 1MA
BDJ \
1 74 BBuv
,.w-'\'\\,\

- \ o]

. \

30
40
30
F1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 07.5EP.2007 17:07:38
Detector mode : Average Polarity : Vertical
CH High ( 802.11b MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 43.55 dBuV VBW 10 Hz
122.7 dBuv 2.48780862 GHz SWT 12.5 s Unit dBuV
122
120—25 HB Qff =3 A3 oo b
2.48780B62 GHz -
110 Y |(T1] 101.[85 dBuV

2.46132265 GHz

100 / \
a0 1v17 1MA
80 / \

70

60
D1 54 dBuv \
50
2
\_,-/_'k
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz

Date: 07.5ERP.2007 17:08:42
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Detector mode : Peak Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 54.51 dBuV VBW 1 MHz
122.7 dBuv 2.37640281 GHz SWT 5 ms Unit dBuV
122
12025 e ¥+ SEan Spumeiayes
2.37640RB1 GHz -
110 Vi[IT1] 89.04 dBuV

2.412321465 GHz

100
1
S0HVTER /N\\ 1MA
80 / \
D1 74 dBuV \
70

50

40
30
=
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 07.5EP.2007 16:05:56
Detector mode : Average Polarity : Horizontal
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 40.79 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 29 s Unit dBuV
122
120f—== e ¥t At
2.38000(000 GHz -
110 Vi[T1] 79.02 dBuV
2.41347B585 GHz
100
DOFTvTER 1MA
80

70 /
60

D1 54 dBuVv

I B

50 k
40 J’/
30
F
22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 07.5ERP.2007 16:13:26
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Detector mode : Peak Polarity : Vertical
CH Low ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 67.59 dBuV VBW 1 MHz
122.7 dBuv 2.38930862 GHz SWT 5 ms Unit dBuV
122
120f—2S-——pBUitept *oF ] F7 598w
2.3B8930|862 GHz -
10 ViIT1] 108.[28 dBuV

Q/AAEBQB%.B\\EHZ
100 \\
IIVIER [/q \ 1MA
M

80 /]
D1 74 dBuv

70 yjnfw
. 1l

30
40
30
-
22.7!
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Date: 07.5EP.2007 16:00:47
Detector mode : Average Polarity : Vertical
CH Low (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 49.56 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 29 s Unit dBuV
122
120 28 HE (Qff W 1 23Sy S e muwiny 2 -
2.38000(000 GHz
110 Vi[T1] 97.88 dBuV
2.41370[741 GHz
100

o .
. | \\

60 /j \
D1 54 dBuVv

40

30

22.7 |
Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Date: 07.5ERP.2007 16:03:02
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Detector mode : Peak

Polarity : Horizontal

CH High ( 802.11g MODE)

Date: 07.5ERP.2007 15:55:12

Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 54.09 dBuVv VBW 1 MHz
122.7 dBuVv 2.48350000 GHz SWT 5 ms Unit dBuV
122
120—25 He Offcdt i Sk arepmeiayes -
2.48350000 GHz
110 Y1]0T1) 83.62 dBuV
2.45721443 GHz
100
30 !
1VIE/“/MMM e
80 \\
1 74 dBuv
70 \\\w\
60 K\W\ANM
¥
WSCTH S SR S W
50
40
30
F1
22.7
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz

Detector mode : Average

Polarity : Horizontal

CH High (802.11g MODE)

Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 40.41 dBuV VBW 10 Hz
122.7 dBuv 2.48350000 GHz SWT 12.5 s Unit dBuV
122
120f—== e = At -
2.4B8350[000 GHz
110 Y1 [rT11 78.21 dBuV
2.45561122 GHz
100
DOFTvTER 1MA
) s
//’ —“\,f—-_q__~_‘\
70 / \
60 \
—0/54 SEY i
"V N
\R&
40
30
F1
22 .7 |

Date:

Start 2.45 GHz

07.5ER.2007

5 MHz/

15:56:31

Stop 2.5 BHz
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Detector mode : Peak Polarity : Vertical
CH High (802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 68.01 dBuV VBW 1 MHz
122.7 dBuv 2.483B6733 GHz SWT 5 ms Unit dBuV
122
12025 e 3 Slam ammmeiaye
2 .4B3B6B|733 GHz -
110 ) Y1 [iT17) 107.141 dBuV

/W 2.45541082 GHz
100 / W\\
gDrA"’VIEN 1MA
&)
L D1 74 BBV v
70 W
60 |

30
40
30
F1
22.7!
Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
Date: 07.5EP.2007 15:40:35
Detector mode : Average Polarity : Vertical
CH High ( 802.11g MODE)
Marker 2 [T1] RBW 1 MHz RF Att D dB
Ref Lvl 46.30 dBuV VBW 10 Hz
122.7 dBuv 2.48350000 GHz SWT 12.5 s Unit dBuV
122
120f—== e = A3t
2.48350(000 GHz -
110 Y |(T1] 96.[82 dBuV
2 .45581|162 GHz
100 "

30

N \
1 \
Y \

L D1 54 [dBuY \\\\

<
50 \\\;
&
40
30
F1
22.7 |
Start 2.45 GHz 5 MHz/ Stop 2.5 BHz

Date: 07.5ERP.2007 15:47:47
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Detector mode : Peak Polarity : Horizontal
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 53.33 dBuV VBW 1 MHz
122.7 dBuv 2.33978860 GHz SWT 5 ms Unit dBuV
122
120 25 HR QOff i L2 [Tl] e te QD/“‘
2.33979860 GHz -
110 Vi [IT1] B86.65 dBuV
2.44186333 GHz
100
0TvTER \w/jw 1MA
. //"/MA ch\\
—D1 74 dBuVv / \
70 i
60 ///
3 VWMWM
EDWMWWWWN
40
30
F1
22.7!
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 07.5EP.2007 16:42:55
Detector mode : Average Polarity : Horizontal
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 40.72 dBuV VBW 10 Hz
122.7 dBuv 2.38000000 GHz SWT 38 s Unit dBuV
122
12025 P ¥otF+1 A7
2.38000[000 GHz -
110 V1 [[T1] 76.[54 dBuV
2.42663[327 GHz
100
IOFTvTER A
80 T

. ] ““"“*\\
\

D1 54 dBuv I \
50 /
:V
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 07.5ERP.2007 16:46:33
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Detector mode : Peak Polarity : Vertical
CH Low (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 64.02 dBuV VBW 1 MHz
122.7 dBuv 2.38000000 GHz SWT 5 ms Unit dBuV
122
12025 e ¥otF+1 F- iy
2.38000[000 GHz -
110 Vi [IT1] 106.]110 dBuV

2. 44285673 GHz
100 /‘ M\
WrvTER 7 1MA

80 /
L D1 74 HBuv r’m'
70

60 WMW

A M ANAM Lt ALY
50
40
30
F1
22.7
Start 2.31 GBHz 15 MHz/ Stop 2.46 GHz
Date: 07.SEP.2007 16:20:57
Detector mode : Average Polarity : Vertical
CH Low ( 802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 43.76 dBuV VBW 10 Hz
122.7 dBuV 2.39000000 GHz SWT 38 s Unit dBuV
122
120 25 HR Off 4 L 2 43 #Sr5—dBr
2.39000[000 GHz -
110 Vi [IT1] 95 .13 dBuV
2.43234/469 GHz
100
1
IOFTvTER I \\\ A
80

L D1 54 HBuv Wi
30
-l—'_’_'_/-'_’
_H.,-f\_,.,——q\__q__'_l\_A./—"‘_U‘
40
30
F1
22.7 |
Start 2.31 GHz 15 MHz/ Stop 2.46 GHz

Date: 07.5ER.2007 16:24:34
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Detector mode : Peak Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 53.02 dBuV VBW 1 MHz
122.7 dBuv 2.48433166 GHz SWT 5 ms Unit dBuV
122
120 25 HR QOff i L2 [Tl] - LJD,U,
2. 48433166 GHz -
110 Vi [IT1] 86 .66 dBuV
2.42681363 GHz
100
OFTvTEr ¢ A
/NMMMWW
a0 dk\\
73/1 74 @BV \
70 \M\
60 \“
WM’U\M )
u.."vv'.“ AAAv,M‘
30
40
30
Flt
22.7!
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 07.5EP.2007 16:36:54
Detector mode : Average Polarity : Horizontal
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 40.22 dBuV VBW 10 Hz
122.7 dBuv 2.48383267 GHz SWT 21 s Unit dBuV
122
120 25 HR QOff i L2 [Tl] 4+ LJD,U,
2. 48383267 GHz -
110 V1 [[T1] 76.[82 dBuV
2.42648(086 GHz
100
IOFTvTER A
80 4

[’dl\ﬁ/’_\_ﬁ

Al |
Iy )

50
\\\
x
40
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 07.5ERP.2007 16:39:52




Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 132 of 173

Detector mode : Peak Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz RF Att 0 dB
@Ref Lvl 58.22 dBuV VBW 1 MHz
122.7 dBuv 2.48618439 GHz SWT 5 ms Unit dBuV
122
120 25 HR QOff i L2 ] o LJD,U,
2 .4B619439 GHz -
110 Vi [IT1] 105.}42 dBuV
i 2.44244B30 GHz

N LY
100 ’//wa M \
WOFTvTER \\\ 1MA

an \\
D1 74 [HBuv .
0 anbu
60 2
“mIkbMWA/kAmmN
50
40
30
Flt
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz
Date: 07.SEP.2007 16:26:51
Detector mode : Average Polarity : Vertical
CH High (802.11g Turbo MODE)
Marker 2 [T1] RBW 1 MHz  RF Att 0 dB
Ref Lvl 43.42 dBuv VBW 10 Hz
122.7 dBuv 2.48350000 GHz SWT 21 s Unit dBpv
122
120 25 He (O ff i v ] o LJD,U,
0. 48350000 GHz -
110 Vi |IT1] 95.1 dBuV
0.421988538 GHz
100 .
T RV
™

90 171EN \ 1MA
80

60 \
L D1 54 dBuY A
50
VH
40
30
F1
22.7
Start 2.417 GHz 8.3 MHz/ Stop 2.5 GHz

Date: 07.5ERP.2007 16:32:35
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8.9 POWERLINE CONDUCTED EMISSIONS

LIMITS

8§ 15.207 (a) Except as shown in paragraph (b) and (c) this section, for an intentional radiator that
is designed to be connected to the public utility (AC) power line, the radio frequency voltage that
is conducted back onto the AC power line on any frequency or frequencies within the band 150
kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50 uH/50
ohms line impedance stabilization network (LISN). Compliance with the provisions of this
paragraph shall be based on the measurement of the radio frequency voltage between each power
line and ground at the power terminal.

The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHz) Conducted limit (dBuv)
Quasi-peak Average
0.15-05 66 to 56 56 to 46
05-5 56 46
5-30 60 50
TEST EQUIPMENT
The following test equipment is used during the conducted powerline tests
. Date of Calibration
Manufacturer or Type| Model No. | Serial No. Calibration Period Remark
SCHVXAI‘FSQZNBECK NSLK 8127 | 8127-465 July 09, 2007 1 Year FINAL
CHASE L.1.S.N NNLK 8129 | 8129118 | January 26,2007 | 1 Year FINAL
R &S TEST
RECEIVER ESHS30 | 838550/003 | January 31,2007 | 1 Year FINAL
KEENE SHIELDED
ROOM 5983 No.1 N/A N/A FINAL
September 17,
R & SPULSE LIMIT | ESH3-Z2 10117 2007 1 Year FINAL
BELDEN N TYPE 8268 September 14,
COAXIAL CABLE | M17/164 003 2007 1vear | FINAL
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TEST SETUP
POWERLINE of POWERLINE
PERIPHERALS of EUT
120VAC J/ ¢
60Hz ——| L.LSN. LISN. ——
120VAC
60Hz
EUT &
PERIPHERALS
120VAC
60Hz
- ISOLATE | SPECTRUM ANALYZER
TRANSFORMER ITEST RECEIVER

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and
80cm above the horizontal ground plane. The EUT IS CONFIGURED IN ACCORDANCE
WITH ANSI C63.4.

The resolution bandwidth is set to 9 kHz for both quasi-peak detection and average detection
measurements.

Line conducted data is recorded for both NEUTRAL and LINE.

TEST RESULTS

No non-compliance noted
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CONDUCTED RF VOLTAGE MEASUREMENT

Wireless 108G Exterior Access Point
Product Name - Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 26 C, 45%
C037-540814-A (9dBi)
LINE
80 Level {(dBuv) Date: 2007-11-20 Time: 17:29:25
CISPR22 CLASS-B(OP}
|
" I““ﬂ ' CISPR22 CLASS-B(AVG)
|' ‘N’ |
40 - %
| i
| ] ] Ig
I
0
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
EFreq. Corr. Reading Yalue Emiszion Lewvel Limit Margin
Factor dBulf dBulf dBulf dBulf
MH= dB o.p Ave o.p Ave o.p Avre o.p Ave
0.154 0_06 52._45 23.50 52.51 23.56 6h_ T8 5. 78 -13.2701 -32_22
0_191 0_06 48 _60 22_84 48 66 22_90 63_9% 53_9% -15_32 -31_0%8
0._308 0D._06 40_97 34 27 41.03 3433 60_02 50_02 -18_.99 -15_&9
0._499 005 32.44 19 28 32.49 19.33 5601 46_01 -23.52 -26.68
0._552 0_05 35_.65 28 .41 35.70 28 .46 B6_ 00 46 _00 -20.30 -17_54
0_974 008 29_94 4 _6d 30.02 4 _ T2 56._00 46_00 -25.98 -41 28
1172 0.0% 36.11 26_80 36.20 26_89 56._00 46_00 -1%_ 80 -1%_11
3.528 0_14 33.25 18.19 33.39 18.33 56._00 46_00 -22.61 -27.87
14_730 0._38 28._49 27.13 28.87 27.51 &0_ 00 S0.00 -31.13 -22_.49
17.077 0.41 34_10 31.83 34 51 32.24 &0_00 50_00 -25.49 -17.76
19_ 706 0.45 35.67 33.717 36.12 34 22 &0_00 50_00 -23_ 88 -15_.78
23_127 0._51 38.83 36.14 39 34 36.65 &0_00 50_00 -20_66 -13_35
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case) .
Test Mode Internal Antenna WHA-YU TEMP & Humidity| 26 C, 45%
C037-540814-A (9dBi)
NEUTRAL
a0 Lewvel (dBuv) Date: 2007-11-20 Time: 17:36:16

CISPR22 CLASS-B{OP)

CISPR22 CLASS-B{AVG)

i N'fw ' Iy

—

! 31
i
. | \
1 15
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: {Discrete) d v )
Ereq. Corr . Reading Talue Emigzion Lewvel Limit Margin
Factor dBul dBulf dBulf dBulf
MH= de LU Avre LU Ave o.r Ave L1 hve
0161 0o._06 51.06 18 76 51._12 18 82 65._43 55.43 -14_31 -36_61
o_197 0o._06 47.75 19_10 47_ 81 19 16 63_16 53.76 -15.95 -34_%&0
o222 0o.06 4666 13_98 4672 1404 62_14 2.4 -16_02 -38_70
0274 0o._06 42 52 i0_32 42 58§ 10.38 60_98 50.98 -1%_ 41 -40_61
0471 0_0% 32.42 I M 32._47 3.79 56_49 46.49 -24._02 -42_.70
0.558 0. 05 31.68 26_5%8 3173 26.63 56._00 46. 00 -24_27 -1%_37
0_862 o_ov 35.61 29_83 35_68 29.90 56._00 46 .00 -20_32 -16é_10
2.993 0_13 23.32 319 23._45 3.32 56._00 46 .00 -32.55 -42_ 68
12_7T08 0n.45 35. 85 33._87 36.30 3432 &0_00D 50. 00 -23.70 -15_%68
23_ 126 051 38.55 35 85 39_06 36. 36 &0_00 50.00 -20_914 -13%_ %54
29_030 0._60 30.70 29._710 31._30 30.30 &0_00 50.00 -28_ 10 -1%_70
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20

with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode ANT24-0801 (8.5dBi) + 0.74m cable TEMP & Humidity| 26 C, 45%
(-0.987dB)
LINE
20 Lewvel {dBu\) Date; 2007-11-20 Time: 17:22:55
\ CISPR22 CLASS-B{OP)
|
ir -|||, ] 'l"l | CISPR22 CLASS-B(AVG)
' |
1 | ‘ | 17
40 16 | fH5R
i | %
! | i |
| il L
0 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.154 0.06 51.91 23.17 51.97 23.23 65.78 55.78 -13.81 -32.55
0.203 0.06 417.33 16.50 417.39 16.56 63.49 53.49 -16.10 -36.93
0.329 0.06 39.41 9.45 39.47 9.51 59.49 49 . 49 -20.02 -39.9%
0.456 0.05 33.21 5.09 33.26 5.14 56. 76 46. 76 -23.50 -41.%2
0.505 0.05 29_82 6. 18 29 87 6.23 56. 00 46 .00 -26.13 -39.M
0. 857 o.07 33.17 1989 33.24 19. 96 56. 00 46 .00 -22.76 -26.04
3.25%8 0.14 32.65 20. 87 32.719 21.01 56. 00 46 .00 -23.21 -24.99
14. 727 0.3%8 35.61 35.01 35.99 35.39 &0. 00 50.00 -24.01 -14.61
17.07%8 0.41 4198 40.40 42 .39 40. 81 &0. 00 50.00 -17.61 -9.19
22.30%6 0.50 37.29 35.92 37.719 36.42 &0. 00 50.00 -22.21 -13.5%
23_587 0.52 40.51 39.587 4103 40.09 &0 .00 50.00 -18._97 -9.91
24 . 546 0.54 38. 89 37.44 39.43 37.9%8 &0. 00 50.00 -20.57 -12.02
26.486 0.57 37.27 35.22 37. 84 35.719 &0. 00 50.00 -22.16 -14.21
28.7111 0. 60 36.75 35. 86 37.35 36.46 &0. 00 50.00 -22.65% -13.54
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Wireless 108G Exterior Access Point Test Date 2007/11/20
with PoE

Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)
External Antenna D-Link

Product Name

- - o 0
Test Mode ANT24-0801 (8.5dBi) + 0.74m cable TEMP & Humidity| 26 C, 45%
(-0.987dB)
NEUTRAL
20 Lewvel {dBu\) Date; 2007-11-20 Time: 17:18:40
CISPR22 CLASS-B{OP)
I
HI “I | ” | CISPR22 CLASS-B(AVG)
|l |
" ‘ ‘ || 2
' 1 1 s 4
111 !
| | I
I "I i II!
0015 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin

Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.152 0.06 52.11 21.65 52.17 21.711 65.91 55.91 -13.74  -34.20
0.213 0.06 46. 37 14.10 46.43 14.1%6 63.10 53.10 -16_.67 -38.94
0.274 0.06 42 .36 10. 04 42 42 10.10 60. 98 50.98 -18.57 -40.%9
0.440 0.05 32.99 13.03 33.04 13.0%8 57.07 47.07 -24.02 -33.9%
0.502 0.05 30.33 10.12 30.3%8 10.17 56. 00 46 .00 -25.62 -35.%83
0.56d 0.06 29_ %80 12. 96 29._ %86 13.02 56. 00 46 .00 -26.14 -32.9%
0. 857 .07 35.43 27.45 35_560 27.62 5600 1600 -20_.50 -1%._4%
5.713 0.1% 32.86 18. 85 33.05 19.04 &0. 00 50.00 -26.95% -30.9%
14. 727 0.3%8 35.69 35.09 36.07 35.47 &0. 00 50.00 -23.93 -14.53
17. 077 0.41 41.72 40. 83 42.13 4124 &0. 00 50.00 -17. 87 -8.76
18.673 0.43 39.05 37.74 39.4%8 38.17 &0. 00 50.00 -20.52 -11.%3
23.586 0.51 40. 39 39.87 40. 90 40. 08 &0. 00 50.00 -19._10 -9.92
28.682 0.59 36.1%8 34.13 36.717 34.72 &0. 00 50.00 -23.23 -15.2%

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value



Compliance Certification Services Inc. FCCID KA2AP3220A1
Report No.  70627003-RP1

Page 139  of 173

Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

Test Mode . TEMP & Humidity| 26°C, 45%
ANT24-0801 (8.5dBi) + 8.6m cable y !
(-7.565dB)
LINE
80 Level {(dBuv) Date: 2007-11-20 Time: 16:58:12
CISPR22 CLASS-B{OP)
| || CISPR22 CLASS-B(AVG)
v 182
Ml: | ! §3
40 '| Ly : 18 g 3
| | 18 |
I
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: {Discrete) I vi )
Freq. Corr. Reading Value Emiszion Lewvel Limit Margin
Factor dBulr dBulr dBulr dBulr
MHz de o.p Ave o.r Avre o.r fre o.r Ave
0_150 006 52_09 27.22 52_15 27.29 66.00 5600 -12.85 -28.61
0263 006 4333 11.59 4339 11.65 61.34 5134 -17.95 -39_69
0237 006 28_56 7.72 28_62 7.79 59.27 4% 27 -20.65 -41.48
0.435 005 24_68 24.09 24._73 24.14 57.15 47.15 -22.42 -23.01
0_546 0_05 29_66 1477 29 71 14 _82 56.00 46 00 -26_29 -31_1%8
1848 0.11 25_43 26.26 25_54 26.27 56.00 4600 -20.46 -19.62
12_810 025 25_20 22.04 25_55 2229 60.00 50_00 -24.45 -16.61
14729 0328 28_917 2g. 48 29._35 2. 86 €0.00 50_00 -20.65 -11.14
17.077 041 46.42  45.64 46.83  46.05 €0.00 50_00 -12_17 -2_95
18 678 043 47.18 16.52 47.61  16.96 6€0.00 50_00 -12_39 -3.04
19_3216 044 43_.50 42_20 43.94 42 64 €0.00 50_00 -16._06 -6_326
20_600 046 28_17 27.52 28_632 27.99 €0.00 50_00 -21.37 -12.01
28_686 0_&0 26._95 25.10 27.55 25.70 €0.00 50_00 -22.45 -14.20
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

Test Mode . TEMP & Humidity| 26°C, 45%
ANT24-0801 (8.5dBi) + 8.6m cable y
(-7.565dB)
NEUTRAL
20 Lewvel {dBu\) Date; 2007-11-20 Time: 16:51:49
\ CISPR22 CLASS-B{OP)
|
CISPR22 CLASS-B(AVG)
||“ | The
40 Ii 1% %':
4
‘.'
1]
0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBulr dBulr dBulr dBulr
MH=z dB a.r Are a.r Are a.r Are a.r Are
0.172 0.06 50_43 1820 5049 1826 6186 54.86 -14.37 -36.60
0.232 0.06 45.93  13.29 45_99 13 35 €2.39 52.39% -16.40 -39.04
0.352 0.06 3832 7.23 38_38 7.239 58.91 4%.91 -20.54 -41.63
0.494 0.05 33.94 28.29 33.99 28.34 56.10 46.10 -22.11 -17.76
1.223 0.039 3372  13.73 33.81 13.82 56.00 46.00 -22.19 -32_18
14_729 0.3% 3889 38.19 39.27 38.57 €0_00 50.00 -20.73 -11.43
17.078 0.41 46_38  45.50 46.79  45.91 €0_00 50.00 -1%2.21 -4.09
18_783 0.43 44_95 44 23 45_38 4466 €0_00 50.00 -14.62 -5_34
19_319 0.44 43.94 43.45 44_38 43 g9 €0_00 50.00 -15.62 -6.11
28 684 0.59 37.98  36.05 38.57 36.64 €0_00 50.00 -21.43 -13.36
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20

with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode ANT24-0801 (8.5dBi) + 15.1m cable TEMP & Humidity| 26 C, 45%
(-13.45dB)
LINE
20 Lewvel {dBu\) Date; 2007-11-20 Time: 17:11:12

CISPR22 CLASS-B(OP)

W Rliimrrm

f' |

0 0.15 0.5 1 2 ] 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin

Factor dBulr dBulr dBulr dBulr
MH= de a.r Rre a.r Rre a.r Rre a.r Rre
0_15% o._06 51.42 19._ 42 51._4% 19 4% 6514 55714 -14_26 -36.26
o197 o._06 47 63 18 05 47 69 18 11 6376 5376 -16_07 -35.65
0323 o._06 39._03 11._1#% 39._09 1124 59 62 49 _62 -20_.53 -38.38
0_494 o_0% 34._00 28 24 34 05 28_29 56_10 46_ 10 -22.05 -17.81
o527 o_0% 28_ 11 096 28 82 101 56_00 4600 -27.18 -44.99
1_&88 o_11 2734 4._23 2745 4. 34 56_00 4600 -28.55% -41.66
12_#07 0._35 36 46 34_66 36 81 35.01 &0_00 50._00 -23.1% -14.99
14 7129 0_38 39 92 39._23 40_30 39 61 &0_00 50._00 -1%. 710 -10.39%
1T o o_41 48 42 47 66 48 83 48_07 &0_00 50._00 -11._17 -1.93
19_31% 0_44 41_97 41 42 42 41 41 &6 &0_00 50._00 -17._5%9 -8_1d4
29._ 027 0_60 3590 34 45 36_50 35._05 &0_00 50._00 -23.50 -14.95

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20

with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode ANT24-0801 (8.5dBi) + 15.1m cable TEMP & Humidity| 26 C, 45%
(-13.45dB)
NEUTRAL
20 Lewvel {dBu\) Date; 2007-11-20 Time: 17:06:11

\ CISPR22 CLASS-B(OP)
[

CISPR22 CLASS-BIAVG)

[ Tkk
M W | | oo

i 4 13 13
l

— Tal
——

0 0.15 0.5 1 2 5] 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.163 0.06 50.39 S 50.45 0.00 65.30 0.00 -14 . &5 0.00
0200 0o.06 48 _ 52 18_33 48 _ 58 18_39 63_62 53._62 -15.04 -35_23
0.2719 0.06 42 28 9_80 42 .34 9.86 60. 85 50. 85 -18.51 -40.9%9
0.375 0.05 37.07 23.42 37.12 23.47 58.39 48.39 -21.26 -24.91
0.431 0.05 34 .46 27.82 34.51 27.87 57.24 47. 24 -2z2.713 -1%.37
0.549 0.05 32.85 24 .67 32.90 24.712 56. 00 46 .00 -23.10 -21.2%
1.172 o.09 36.05 28._33 36.14 28._42 56._00 4600 -1%_ 86 -17_58
12. 809 0.35 36.44 34.66 36.719 35.01 &0. 00 50.00 -23.21 -14.99
14.72%8 0.3%8 39.94 39.3%8 40.32 39.76 &0. 00 50.00 -19_.68% -10.24
17. 077 0.41 48 .42 4759 4883 48 .00 &0. 00 50.00 -11.17 -2.00
18. 784 0.43 42.13 4150 42 56 41.93 &0. 00 50.00 -17.44 -g.07
19,317 0.44 41. 85 4109 42 29 4153 &0. 00 50.00 -17.171 -§.47
29.139 0.61 37.4%8 34.90 38.09 35.681 &0. 00 50.00 -21.9%1 -14.49
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode Model: ANT24-1500 (15dBi) + 8.6m TEMP & Humidity| 26 C, 45%
Cable (-7.565dB)
LINE
20 Level {dBuv) Date: 2007-11-20 Time: 16:34:15

CISPR22 CLASS-B(GOP)

CISPR22 CLASS.B(AVG)
T

A T

110
0
015 0.5 1 2 5 10 20 30
i Frequency (MHz
Trace: {Discrete) I Vi )
Ereq. Corr. Beading Talue Emizsion Lewel Limit Margin
Factor dBulr dBulf dBulf dBulr
MH= de Q.p Ave Q.p Ave Q.p Ave Q.p Ave
0.162 0.06 50.79 18.83 50.85 1%.89 65.38 55.38 -14_53 -36.49
0.203 0.06 47.61 16_54 17.67 16.60 63.49 53.49 -15_82 -36.89
0.280 0.06 41.43 10.18 41.49 10. 24 60.81 50.81 -19.32 -40.57
0.415 0.05 33.87 4. 84 33.92 4.89 57.55 47.55 -23.63 -42.66
0.518 0.05 29.20 2.55 29.25 2.60 56.00 4600 -26_75 -43.40
1.166 0.09 34.29 24.16 3438 24.25 56.00 46,00 -21.62 -21.75
3. 241 0. 14 28.89 11.33 29.03 11.47 56.00 4600 -26_.97 -34.53
16.226 0.40 42.89 41.16é 44 .29 41.56 60.00 50.00 -15_.71  -%.44
17.079 0.41 48.06 47.02 18.47 47.43 60.00 50.00 -11.53 -2.57
18.790 0.43 47.16  46_30 47.59 46.73 60.00 50.00 -12_ 41 -32.27
19.323 0,44 46.15 45_65 16.59 46.09 60.00 50.00 -13_.41  -3.91
20.924 0.47 39.90 3864 40.37 3911 60.00 50.00 -19_63 -10.89
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode Model: ANT24-1500 (15dBi) + 8.6m TEMP & Humidity| 26 C, 45%
Cable (-7.565dB)
NEUTRAL
20 Lewvel (dBuv) Date: 2007-11-20 Time: 16:40:14

CISPR22 CLASS-B{OP)

CISPR22 CLASSB{AVG)

ki ¥ (i
\,. H' m I

0 0.15 0.5 1 2 5 10 20 30

Trace: {Discrete) Frequency (MHz)

Freq. Corr . Reading Value Emizsion Lewel Limit Margin

Factor dBul dBulf dBulf dBul
MH= de a.r Rre a.r hre a.r hre a.r fre
0._164 o._06 51. 04 18 89 51._10 18 95 65_25 55.25 -14_15 -36._30
o_1%0 o._06 48.27 24_40 48 33 24 .46 6402 54 .02 -15._69 -29_08&
0242 o._06 44 .99 2783 45 _ 056 27.89 62_04 52.04 -16_9% -24_15
o379 o_0% 35.68 12._12 3573 12.117 58_30 4830 -22_.56 -36_12
0._546 o_0% 30.21 18_95 30._26 19 .00 56_00 4600 -25.1 -27.00
0641 o._06 26.7117 i.01 26 83 1.07 56_00 4600 -29_17 -44._93
1_898 o_11 32.95 1480 33_06 14.91 56_00 4600 -22.94 -31.0%
14730 0_38 39.88 39 28 4026 39 66 &0_00 50. 00 -1%.74 -10._34
16_118 o_40 43.71 42 _ 86 44 _ 11 43 26 &0_00 50. 00 -15_#&9 -6.74
17078 o_41 47. 64 46 _ 56 48_ 056 46.97 &0_00 50. 00 -11._95 -3.03
18_680 043 4868 48 19 49 11 48 62 &0_00 50. 00 -10_%&9 -1.38
19 321 0_44 46.09 45 _ 56 46 53 46. 00 &0_00 50. 00 -13._47 —-4.00
28_682 059 36.99 3526 37.58 35. 85 &0_00 50. 00 —-22. 42 -14._15

Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode Model:ANT24-1500 (15dBi) + 15.1m TEMP & Humidity| 26 C, 45%
Cable (-13.45dB)
LINE
0 Level {(dBuv) Date: 2007-11-20 Time: 16:23:01

CISPR22 CLASS-B{OP)

CISPR22 CLASS-B{AVG)

' W\ P

|
|
]

0 013 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr. Beading Value Emizzion Lewvel Limit Margin
Factor dBulf dBulf dBulr dBulf
MH= de a.r Ave a.r Ave a.r Avre a.r Ave
0._156 0_06 51.63 20_04 51.69 20_10 6565 55. 65 -13.96 -35.558
0._189 006 48 74 2768 48 80 2774 61_06 54 .06 -15.26 -26.32
0244 0_06 44 _ 71 31.12 44 77 31._18 6195 5195 -17.1% -2o0.7M?
0_320 0_06 39._51 12_20 39.57 12 26 59.71 49.71 -20.14 -37.45
0471 0_05 30._87 3_59 30.92 3_64 56.49 4649 -25.57 -42_85
0611 006 31._32 22._90 31.38 22_96 56.00 46. 00 -24.62 -23.04
0979 008 31.94 18 _45 32.02 18.53 56 .00 46 .00 -23.98 -27.47
14204 o_37 38._94 3775 3931 38 12 6000 50. 00 -20.6% -11_ %%
14. 736 0_38 42 02 41.63 4240 42 01 6000 50. 00 -17.60 -1.99
15. 806 0_39 44 _ 81 14 22 15.23 44 &1 &0 00 50.00 -11.77 -5_39
16 . 445 o._40 47 64 47.35 48 04 47_ 715 6000 50. 00 -11_9& -2.25
17.727 042 45 _ 88 45 41 46. 30 45 _ 83 6000 50. 00 -13.70 -4_17
18. 048 042 45 62 44 68 46. 04 45_10 6000 50. 00 -13.96 -4_90
19. 009 0._141 15 68 45.21 16.12 15 _ &5 &0 00 50.00 -13.8% -1_35
19._969 0_45 42 _§2 42 .29 43 27 42 74 6000 50. 00 -16.73 -1.26
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterlor Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case)

External Antenna D-Link

- - o 0
Test Mode Model:ANT24-1500 (15dBi) + 15.1m TEMP & Humidity| 26 C, 45%
Cable (-13.45dB)
NEUTRAL
20 Lewvel {dBu\) Date; 2007-11-20 Time: 16:16:42

CISPR22 CLASS-B(OP)

) uill I, WH M' ll i |

16

0 0.13 0.5 1 2 ] 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.154 0.06 51.22 20.33 51.2%8 20.39 65.78 55.78 -14_.50 -35.39
0.194 0.06 48.19 18. 76 48. 25 18.82 63. 84 53. 84 -15.59 -35.02
0.294 0.06 40. 89 10.45 40. 95 10.51 60.41 50.41 -19.47 -39.91
0.373 0.05 36.26 27.0%8 36.31 27.13 58.43 48.43 -22.12 -21.30
0.435 0.05 33.719 24.09 33. 84 24 .14 57.15 47.15 -23.31 -23.01
0.53%8 0.05 27.85 1.97 27.90 2.02 56. 00 46 .00 -28.10 -43.9%
0. 857 o.07 35.43 27.84 35.50 27.91 56. 00 46 .00 -20.50 -18.09
1.560 0.10 28.94 T.68 29.04 T.78 56. 00 46 .00 -26.96 -38.22
15. 388 0.39 43 .67 43 .06 44 .06 43 .45 &0. 00 50.00 -15.94 -6.55
16.13%8 0.40 46715 4625 47.15 46. 65 &0. 00 50.00 -12._ %85 -3.35
16.456 0_40 4792 47.43 4832 4783 &0 .00 50.00 -11.6%8 -2.17
17.100 0.41 4883 48 .40 49 24 48 81 &0. 00 50.00 -10.7% -1.19
18.487 0.43 45 66 4358 4609 44 .01 &0. 00 50.00 -13.91 -5.99
19.12% 0.44 44 .0k 43.39 44 48 4383 &0. 00 50.00 -15.562 -6.17
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 1086\/\/%%2? Access Point Test Date 2007/11/20

Model Name DAP-3220 Test By Alan Fan

Normal operating (worst - case) .
Test Mode |Model:ANT24-2100 (21dBi) + 15.1m|TEMP & Humidity| 26 C, 45%
Cable (-13.45dB)

LINE
0 Lewvel {dBu\) Date: 2007-11-20 Time: 15:17:23

| |

CISPR22 CLASS B(AVG)

i |-i,\r~|'wu‘m 13 |

| \

0 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.16d 0.06 51.14 18. 96 51.20 19.02 65.25 55.25 -14.05% -36.23
0.229 0.06 4562 13. 36 45 68 13.42 62.4%8 52.4%8 -16_80 -39.0%6
0.404 0.05 35.25 5.01 35.30 5.06 57.711 47717 -2z2.47 -42.711
0.510 0.05 31.01 3.35 31.06 3.40 56. 00 46 .00 -24.94 -42_ %0
0.555 0.05 35.717 28.63 35.82 28.68 56. 00 46 .00 -20.18 -17.32
0.617 0.06 33.78 27.086 33. 84 27.12 56. 00 46 .00 -22.16 -18.%%
1.848%8 0.11 35.21 24 .69 35.32 24 .80 56. 00 46 .00 -20.68 -21.20
15. 060 0.3%8 44 .32 43657 44 10 43 .95 &0. 00 50.00 -15.30 -6.0%5
15. 700 0.39 16.52 16.02 4691 46.41 &0. 00 50. 00 -13.09 -3.59
16.450 0.40 47. 60 4656 48 .00 46. 96 &0. 00 50.00 -12.00 -3.04
18. 049 0.42 47.41 46719 47. 83 47.21 &0. 00 50.00 -1z2.17 -2.719
19.012 0.44 47. 83 47. 36 4827 47. 80 &0. 00 50.00 -11.73 -2.20
19971 0.45 4520 44 . 65 45 65 4510 &0. 00 50.00 -14 .35 -4 .90
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
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Product Name Wireless 108G I_Exterior Access Point Test Date 2007/11/20
with PoE
Model Name DAP-3220 Test By Alan Fan
Normal operating (worst - case) .
Test Mode |Model:ANT24-2100 (21dBi) + 15.1m|TEMP & Humidity| 26 C, 45%

Cable (-13.45dB)

NEUTRAL
— Lewvel {dBu\) Date; 2007-11-20 Time: 15:08:02

CISPR22 CLASS-B{QOP)

CISPR22 CLASS: BIAVG)
| |_.;1-:'._- :

10
1 18

0 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Ereq. Corr . Beading Value Emisgsion Lewvel Limit Margin
Factor dBul dBul dBul dBul
MH=z dB L1 Rre L1 Rre L1 Rre L1 Rre
0.151 0.06 51.32 22.1%8 51.3%8 22.24 65. 96 55. 96 -14 .58 -33.72
0.1%%8 0.06 48 58 30.23 48 . 6d 30.29 64.11 54.11 -15.47 -23.82
0.315 0.06 40.03 20.44 40.09 20.50 5984 49 84 -19.715% -29.34
0.442 0.05 32.36 640 32.41 6.45 57.02 47.02 -24_.61 -40.57
0.51%6 0.05 28.63 2.60 28.68 2.65 56. 00 46 .00 -27.32 -43.35
0.56d 0.06 30.19 8.87 30.25 8.93 56. 00 46 .00 -25.71% -37.07
1.236 o.0% 33.99 26710 34.08 26.719 56. 00 46 .00 -21.92 -1%.21
11. 863 0.34 35.719 35.13 36.13 35.47 &0. 00 50.00 -23.87 -14.53
15. 715 0.39 4652 45_50 4691 45_ 89 &0 .00 50.00 -13.09 -4_.11
16. 035 0.39 47. 34 4669 47.73 47. 08 &0. 00 50.00 -1z.27 -2.92
16.467 0.40 48 . 34 47. 66 48 .74 48 . 06 &0. 00 50.00 -11.2% -1.94
16. 781 0.40 47.09 46. 16 47.49 4656 &0. 00 50.00 -12.51 -3.44
18. 712 0.43 4825 46 .70 48 .68 47.13 &0. 00 50.00 -11.32 -2.87
Remark:

1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value



_@ Compliance Certification Services Inc. FCC ID KA2AP3220A1
Report No. 70627003-RP1
Page 149  of 173

9. ANTENNA REQUIREMENT
9.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

9.2 ANTENNA CONNECTED CONSTRUCTION

The antenna used for this product is 2.4GHz antenna.

Internal Antenna:
Antenna (1): Directional Patch antenna, The peak Gain of this antenna is 9dBi at 2.4GHz.

WHA-YU Model:C037-540814-A Connector type: RA MMCX Plug.
External Antenna:
Antenna (2): Pico Cell Patch antenna, The peak Gain of this antenna is 8.5dBi at 2.4GHz.

D-Link Model:ANT24-0801 Connector type: N — female.
Antenna (3): GP antenna, The peak Gain of this antenna is 15dBi at 2.4GHz.

D-Link Model: ANT24-1500 Connector type: N — female.
Antenna (4): Outdoor Grid , Conner antenna, The peak Gain of this antenna is 21dBi at 2.4GHz.

D-Link Model: ANT24-2100 Connector type: N — female.

2.4GHz use antenna list:

Antenna | Antenna Model Manufacturer Antenna Type Antenna gain

1 C037-540814-A | WHA-YU Directional Panel 9 dBi

Antenna, Patch
Directional Panel

2 ANT24-0801 D-Link Antenna, 8.5 dBi
Pico Cell Patch

) Omni-Directional .

3 ANT24-1500 D-Link Panel Antenna, GP 15 dBi

i ANT24-2100 D-Link Directional Antenna, 21 dBi

i "L Outdoor Grid, Conner '






